## PROGRESS REPORT

ON

## EVALUATION OF IMPROVED MATERIALS AND METHODS OF FABRICATION FOR WELDED STEEL SHIPS

BY

R. W. BENNETT, P. J. RIEPPEL, AND C. B. VOLDRICH

Battelle Memorial Institute Under Bureau of Ships Contract NObs-45543

COMMITTEE ON SHIP CONSTRUCTION

#### DIVISION OF ENGINEERING AND INDUSTRIAL RESEARCH

NATIONAL RESEARCH COUNCIL

MTRB LIBRARY

#### ADVISORY TO

### SHIP STRUCTURE COMMITTEE

UNDER

Burea of Ships, Navy Department Contract NObs-34231

SERIAL NO. SSC-23

DATE: MARCH 30, 1949

PROGRESS REPORT

on

#### Contract NObs-45543

#### EVALUATION OF IMPROVED MATERIALS AND METHODS OF FABRICATION FOR WELDED STEEL SHIPS

to

BUREAU OF SHIPS NAVY DEPARTMENT

by

R. W. Bennett, P. J. Rieppel, and C. B. Voldrich

BATTELLE MEMORIAL INSTITUTE

#### Preface

The Navy Department through the Bureau of Ships is distributing this report to those agencies and individuals who were actively associated with the research work. This report represents a part of the research work contracted for under the section of the Navy's directive "to investigate the design and construction of welded steel merchant vessels."

The distribution of this report is as follows:

Copy No. 11 - Chief, Eureau of Ships, Navy Department Copy No. 2 - Dr. D. W. Bronk, Chairman, National Research Council

#### Committee on Ship Construction

Copy	No.	- 3	- V.	Η.	Schnee,	Chairma	'n		
Copy	No.	4	- J.	L.	Bates			,	
Copy	Ho,	5	- H.	С.	Boardma	n			
Copy	No.	6	- Pa	ul F	field				
Copy	No.	7	- M.	Α.	Grossma	n			
Copy	No.	8	- C.	·H	Herty,	Jr.			
Copy	ľο.	9	- A.	B.	Kinzel				
Copy	No,	10	- J.	Ы.	Lessell	s			
Copy	No.	11	- G.	S .	Mikhala	pov			·
Copy	Eo.	12	÷J.	$0\mathbf{r}\mathbf{n}$	nondroyd				
Copy	No.	13	- H.	帮.	Pierce				
Copy	No.	14	- E.	• C 🔹	Smith				
Copy	No.	15	- T.	Τ.	™atson				
Copy	No.	-16	- Fi	nn J	lona <b>ss</b> en	, Resear	$^{\mathrm{ch}}$	Coordi	nator

1

Members of Project Advisory Committees SR-25, SR-87, SR-92, SR-96, SR-97, SR-98, SR-99, SR-100 and SR-101

					1						-		
Copy	No.	16	+ F:	inn	Jonassen,	Chair	man	•	· · ·				
Сору	100 a		- 11	ь п.	Aborn								
Сору	HO,	18	÷L	, C.	Bibbor								
Copy	No.	5	- H	. C.	Boardman		• •						
Copy	No.	19	– T	, J.	Dolan								
Copy	۰o،	6	- Pa	ul	Ffie <b>ld</b>	1 A. J.							-
Сору	Нoş	- 7	- M	Α,	Grossman								
Copy	No.	8	- C	. Н.	Herty, J	r,	· .						
Copy	No.	20	- C	е E.	Jackson			the second					
Copy	No.	21	- C	, Н.	Jonnings				. •	÷ .			
Copy	No.	10	- J	. M.	Lessells			1.1.1.					
Copy	₽o.	22	- M	Ч	Lightner	· •				•			
Copy	No.	11	- G	. S.	Mikhalap	ov							
Copy	No.	12	- J	, Or	mondroyd		2		- <i>K</i>		Jacks	~~12-	28-53
Copy	NoĴ	23	R	<u>, 1</u> ,	Peterson	N	ray	-			0 F	-	•
Copy	No.	13	- H	. W.	Pierce		•	v			•		
Copy	No.	24	- R	. L.	Rickett								

Copy No. 14 - E. C. Smith Copy No. 15 - T. T. Watson Copy No. 25 - A. G. Bissell, Bureau of Ships, Liaison Copy No. 25 - Mathow Letich, American Bureau of Shipping, Liaison Copy No. 27 - James McIntosh, U. S. Coast Guard, Liaison Copy No. 28 - E. Rassman, Bureau of Ships, Liaison Copy No. 29 - Condr. R. D. Schmidtman, U. S. Coast Guard, Liaison Copy No. 30 - T. L. Soo-Hoo, Bureau of Ships, Liaison Copy No. 31 - Wm. Spraragen, Welding Research Council, Liaison Copy No. 32 - R. E. Wiley, Bureau of Ships, Liaison Copy No. 33 - J. L. Wilson, American Bureau of Shipping, Liaison

# Ship Structure Committee

Copy	Ho.	34.	~	Rear Admiral Ellis Reed-Hill, USCG - Chairman
Copy	No.	35	~	Roar Admiral Charles D. Wheelock, USN, Bureau of Ships
Copy	iю,	66	-	Brigadier General Paul F. Yount, War Department
Copy	No.	37	-	Captain Jos. L. McGuigan, U. S. Maritime Commission
Copy	$No_{\bullet}$	38	•	D. P. Brown, American Burcau of Shipping
Copy	No.	3	0w.)	V, H. Schnee, Committee on Ship Construction - Liaison

#### Ship Structure Subcommittee

Copy	No,	39	~	Captain C. M. Tooke, USN, Bureau of Ships, Chairman
Copy	No.	40	-	Captain R. A. Hinners, USN, David Taylor Model Basin
Copy	$No_{\circ}$	41		Comdr. R. H. Lambert, USN, Bureau of Ships
Copy	ľo.	29	~	Comdr. R. D. Schmidtman, USCG, U. S. Coast Guard Headquarters
Copy	No.	42	÷	W. G. Frederick, U. S. Maritime Commission
Copy	Ko.	43	~	Hubert Kempel, Office, Chief of Transportation, War Department
Copy	No.	26	•	Methew Letich, American Bureau of Shipping
Сору	No.	27	~	James HeIntosh, U. S. Const Guard,
Copy	No.	44	•	R. M. Robertson, Office of Naval Research, USN
Copy	ľo.	45		V. L. Russo, U. S. Maritime Commission
Copy	lo.	32	~	R. E. Wilcy, Bureau of Ships, USN
Copy	No,	33	~	J. L. Wilson, American Bureau of Shipping
Copy	No.	16	No.	Finn Jonassen, Liaison Representative, NRC
Copy	No.	46	94)	E. H. Davidson, Liaison Representative, AISI
Copy	No.	47	~-	Paul Gerhart, Liaison Representative, AISI
Сору	No.	31	-	Mm. Spraragen, Liaison Representative, WRC

#### Havy Department

Copy No. 48 - Comdr. R. S. Mandelkorn, USM, Armod Forces Special Weapons Project Copy No. 25 - A. G. Bissell, Bureau of Ships Copy No. 49 - A. Amirikian, Bureau of Yards and Docks, U. S. Navy Copy No. 50 - J. W. Jenkins, Bureau of Ships Copy No. 51 - Noah Kahn, New York Maval Shipyard Copy No. 52 - E. M. MacCutcheon, Jr., David Taylor Model Basin Copy No. 53 - W. R. Osgood, David Taylor Model Basin Copy No. 54 - M. E. Promisel, Bureau of Aeronautics Copy No. 55 - John Vasta, Eureau of Ships Copy No. 56 - K. D. Williams, Bureau of Ships

March & Starter

Copies 57 and 58 - U. S. Naval Engineering Experiment Station Copy No. 59 - New York Naval Shipyard Material Laboratory Copy No. 60 - Industrial Testing Laboratory, Philadelphia Naval Shipyard Copy No. 61 - Philadelphia Naval Shipyard Copy No. 62 - San Francisco Faval Shipyard Copy No. 63 - Eoston Naval Shipyard, Attention: Welding Engineer Copy No. 63 - Eoston Naval Shipyard, Attention: Welding Engineer Copy No. 64 - Charleston Naval Shipyard, Attention: Welding Engineer Copy No. 65 - Long Beach Naval Shipyard, Attention: Welding Engineer Copy No. 66 - Mare Island Naval Shipyard, Attention: Welding Engineer Copy No. 67 - Norfolk Naval Shipyard, Attention: Welding Engineer Copy No. 68 - Portsmouth Naval Shipyard, Attention: Welding Engineer Copy No. 69 - Puget Sound Naval Shipyard, Attention: Welding Engineer Copy No. 69 - Puget Sound Naval Shipyard, Attention: Welding Engineer Copy No. 69 - Puget Sound Naval Shipyard, Attention: Welding Engineer Copy No. 69 - Puget Sound Naval Shipyard, Attention: Welding Engineer Copy No. 69 - Puget Sound Naval Shipyard, Attention: Welding Engineer Copies 70 and 71 - Publications Board, Navy Department via Bureau of Ships,Code Copies 72 and 73 - Technical Library, Bureau of Ships, Code 337-L

#### U. S. Coast Guard

Copy No. 74 - Captain R. B. Lank, Jr., USCG Copy No. 75 - Captain G. A. Tyler, USCG Copy No. 76 - Testing and Development Division Copy No. 77 - U. S. Coast Guard Academy, New London

U. S. Maritime Commission

Copy No. 78 - E. E. Martinsky

Representatives of American Iron and Steel Institute Committee on Manufacturing Problems

Copy No. 79 - C. M. Parker, Secretary, General Technical Committee American Iron and Steel Institute Copy No. 18 - L. C. Bibber, Carnegie-Illinois Steel Corp. Copy No. 8 - C. H. Herty, Jr., Bethlehem Steel Company Copy No. 14 - E. C. Smith, Republic Steel Company

Welding Research Council

Copy No.80 - C. A. AdamsCopy No.82 - LaMotte GroverCopy No.81 - Everett ChapmanCopy No.31 - Wm. Spraragen

Committee on Ship Steel

Copy No. 83 - R. F. Mehl, Chairman Copy No. 8 - C. H. Herty, Jr., Vice Chairman Copy No. 84 - Wm. M. Baldwin, Jr. Copy No. 85 - Chas. S. Barrett Copy No. 86 - R. M. Brick Copy No. 87 - S. L. Heyt Copy No. 88 - I. R. Kramer Copy No. 88 - I. R. Kramer Copy No. 89 - T. S. Washburn Copy No. 16 - Finn Jonassen, Technical Director Copy No. 90 - R. H. Raring, Technical Secretary

Copy No. 91 - C. R. Soderberg, Chairman, Div. Enginerring & Industrial Research, m.c Copy No. 3 - V. H. Schnee, Chairman, Committee on Ship Construction Copy No. 16 - Finn Jonassen, Research Coordinator, Committee on Ship Construction Copy No. 92 - R. W. Bennett, Investigator, Research Project SR-100 Copy No. 93 - P. J. Rieppel, Investigator, Research Project SR-100 Cop, No. 92 - C. B. Voldrich, Investigator, Research Project SR-100 Copy No. 95 - Samuel T. Carpenter, Investigator, Research Project SR-98 Copy No. 96 - L. J. Ebert, Investigator, Research Project SR-99 Copy No. 10 - J. M. Lessells, Investigator, Research Project SR-101 Copy No. 97 - C. W. MacGregor, Investigator, Research Project SR-102 Copy No. 98 - Clarence Altenburger, Great Lakes Steel Company Copy No. 99 - A. B. Bagsar, Sun Oil Company Copy No, 100 - E. L. Cochrane, Massachusetts Institute of Technology Copy No. 101 - George Ellinger, National Bureau of Standards Copy No. 102 - M. Gensamer, Carnegie-Illinois Steel Corp. Copy No. 103 - M. F. Hawkes, Carnegie Institute of Technology Copy No. 104 - 0, J. Horger, Timken Roller Bearing Company Copy No. 105 - Bruce Johnston, Fritz Laboratory, Lehigh University Copy No. 106 - P. E. Kyle, Cornell University Copy No. 107 - J. R. Low, Jr., General Electric Company Copy No. 108 - N. M. Newmark, University of Illinois Copy No. 109 - W. A. Reich, General Electric Company Copy No. 110 - L, J. Rohl, Carnegie-Illinois Steel Corp. Copy No. 111 - W. P. Roop, Swarthmore College a ser a s Copy No. 112 - R. D. Stout, Lehigh University Copy No. 113 - Saylor Snyder, Carnegie-Illinois Steel Company Copy No. 114 - J. F. Wallace, Watertown Arsenal Laboratory (Navy Staff, Copies 115 thru 139 - Sir Charles Wright, British Joint Services Mission, Copy No. 140 - Carl A. Zapffe, Carl A. Zapffe Laboratories Copy No. 141 - International Nickel Co., Inc., Attn. T.N. Armstrong Copy No. 142 - Transportation Corps Board, Brooklyn, N.Y. Copies 143 thru 147 - Library of Congress via Bureau of Ships, Code 330c Copy No. 148 - File Copy, Committee on Ship Steel Copy No. 149 - NACA, Attn. Materials Research Coordination, USN Copieš 150 thru 154 - Bureau of Ships 151 - J-S. Was nut - Hiso Her I Carig Lo lungele 24 Calif - Stolso 152 - Leane & January Mer I Carig Lo lungele 34 Calif - Stolso Copy No. 155 - C. Robert Lielie, Courts. in Ship Steel Storly Copy No. 156 - De a. Marchen Stilst Copy No. 150 - W. H. Bruchner uner of fee. 4/24/5, Copy No. 157 - W. H. Bruchner uner of fee. 4/24/5, Copy No. 158 - Kenz why H.C. Akephaniad Wish of sufri/22. Copy No. 159 -Copy No. 160 -Copy No. 161 -Copy No. 162 -And March 12 Constraints Copy No. 163 -Copy No. 164 -Copy No. 165 -Copy No. 166 -

Copy No. 167 -Copy No. 168 -Copy No. 169 -Copy No. 170 -Copy No. 171 -Copy No. 173 -Copy No. 173 -Copy No. 274 - me Plana chem Planto 200 - Blaw - Enex Construction Co - 4/22/5/ Copy No. 274 - me Plana chem Planto 200 - Blaw - Enex Construction Co - 4/22/5/ Copy No. 175 - E. P. Reien, Leiv. J. M. 1419/49

Capy 153 - Counder Frank & Aprilian USD. Brething Code 519 - 1/15/50 154 - In Guesthouse cons. for Devention J Deterioretion - 10/2/50 Sibrary of Congress 8/12/54 Mas-ARC (Library) 8/10/56 - 1 Corry

# TABLE OF CONTENTS

	Page
ABSTRACT,	1
INTRODUCTION	2
MATERIALS	3
Steels,	3
Electrodes	5
PREPARATION OF TEST SPECIMENS	5
Plate Preparation	5
Welding Procedure	5
Machining	6
TESTING PROCEDURE	7
CRITERIA USED FOR EVALUATING TRANSITION TEMPERATURE	8
Absorbed Energy	9
Bend Angle	10
Lateral Contraction	10
Fracture Appearance	11
Energy Ratio	12
RESULTS AND DISCUSSIONS	12
The Relation of Specimen Design to Transition properties	13
Evaluation of the Criteria for Determining	16
Transition Temperatures	76
Absorbed Energy	10
Bend Angle	16
Lateral Contraction	17
Fracture Appearance	18
Energy Ratio	20

# TABLE OF CONTENTS (Continued)

	Page
Bend Tests of Unwelded Specimens , ,	21
Metallurgical Observations	21
SUMMARY ,	23
FUTURE WORK	25
TABLES 1 and 2	27-28
FIGURES 1 - 23	29-51
APPENDIX A	
Detailed Tabulated Data (Tables 3-13)	1A-7A
APPENDIX B	
Literature Survey	<b>1</b> B
Figures 24-61	58 <b>-1</b> 48
APPENDIX C	
Bibliography	10

.

#### on

#### Contract NObs-45543

#### EVALUATION OF IMPROVED MATERIALS AND METHODS OF FABRICATION FOR WELDED STEEL SHIPS

to

#### Bureau of Ships Navy Department

from

#### BATTELLE MEMORIAL INSTITUTE

#### by

R. W. Bennett, P. J. Rieppel, and C. B. Voldrich

#### ABSTRACT

This report covers work done during the period June 25, 1947 to February 1, 1948.

A survey was made of published and unpublished reports to appraise the various kinds of tests used to study strength, ductility, and transition temperatures of welded joints in structural steels. On the basis of this survey, the Project Advisory Committee selected the tee-bend test, the longitudinally welded and transversely notched bead-bend tests (Kinzel and Lehigh types), and the transversely welded and transversely notched bead-bend tests (Naval Research Laboratory high constraint and Jackson types). These tests were used in a study of steels "Br" and "C" and to correlate results obtained with them with results from the hatch corner tests made at the University of California. It was thought that if one of these tests were to give the same transition temperature for  $B_r$  and C steels that the hatch corner did with these steels, then that test would

be worthy of further study as a possible acceptance test of steel for ship plate.

The studies were made with project steels  $B_r$  and C because they previously exhibited a widely different behavior in the full-scale hatch corner and other tests. Class £6010, 5/32- and 3/16-inch diameter electrodes were used to make the samples for the initial tests. The specimens were tested at various temperature levels to determine the transition temperatures by means of the following criteria: absorbed energy, bend angle, lateral contraction, and fracture appearance.

The transition temperatures for the  $B_r$  and C steels showed that all the tests for both welded and unwelded specimens rated the two steels in the same qualitative order as indicated by the hatch corner tests. The variations in the actual transition temperatures were influenced by specimen design, welding conditions, and the various methods of evaluating transition temperature. It was also believed that the oriented discontinuities in the  $B_r$  steel, caused by large elongated complex sulphide inclusions, influenced fracture propagation, and hence the energy absorption, the total bend angle, and the fracture appearance of specimens made from this steel.

#### INTRODUCTION

This is the first progress report on Navy Department, Bureau of Ships, Project SR-100, authorized by Contract NObs-45543, entitled "Evaluation of Improved Materials and Methods of Fabrication for Welded Steel Ships".

The principal objective of this project is to evaluate the usefulness of various mechanical tests of small welded steel specimens for indicating the performance of large welded structures. Another objective is to study fundamental factors contributing to the performance of such welded laboratory specimens.

and the state of the

- 2 -

A survey was made of published and unpublished reports to appraise the various kinds of tests used to study strength, ductility, and transition temperatures of welded joints in structural steels. A summary of this survey and a bibliography are included in this report.

This report describes the details of the test specimens selected for use in studying the properties of project steels<sup>\*</sup>, the welding and testing procedures used, and results obtained from the initial phases of the experimental work. Discussions of the influence of design on the transition temperatures of the specimens and of the criteria used for determining them are given. Results from limited tests of unwelded specimens are included and compared with those obtained from welded specimens.

#### MATERIALS

#### Steels

Two semi-killed, as-rolled, medium carbon ship steels, designated as  $B_r$  and C, were used in this phase of the investigation. These steels were selected for this work because they previously exhibited differing properties when used in the full-scale hatch corner and other tests to determine their mechanical properties. A supply of the two steels, 3/4 inch thick, was received from the University of California. The heat histories, mechanical properties, and chemical compositions of these steels are as follows:

\* The various heats of steel used in the investigations, sponsored by the Ship Structure Committee, have been designated alphabetically and are termed "project steels". These include the University of California tests.

- 3 -

Steel Code Letter	Type of Steel	S Co	teel ondition	Ÿi Pc ŗ	eld Dint, Dsi	Ultima Streng psi	echan Ce Ch,	ical Proper Elong in 2 In, %	ties (1) ation , in 8 ] %	) (2) R [n., 1	ed, n Area, %	Hardness Rkw B
Br	Semikille	d As	rolled	32,2 34,	200 <b>-</b> 600	55,600 58,600	<b>_</b> )	42-45.7	32.5-3	5 58	-71	58-63
C	Semikille	d As	rolled	34,5 37,	600 – 600	61,500 68,500	)	34.5-42.5	28-3	50 50	-63	66–69
					<u>-</u>		<u> </u>					
Steel Code Letter	C	Mn	Si	P	Chemi S	cal Compo Cr	ositi Ni	on, % (1) MO	Cu	AL	on	N
B <sub>r</sub> C	0,18 0,24	0.73 0.43	0,07 0,05	0.008 0.012	0.030	0.03 0.03	0.,0	5 0 <sub>0</sub> 006 2 0 <sub>0</sub> 005	0.07 0.03	0.015	0.012	0.005 0.009

(1) Boodberg, A., H. E. Davis, E. R. Parker, and G. E. Froxell, "Causes of Cleavage Fracture in Ship Plate - Tests of "ide Notched Plates", <u>Welding Journal</u>, April 1948

(2) The data for the mechanical properties are the lowest and highest values obtained for each steel.

#### Electrodes

The electrodes used throughout this phase of the investigation were 5/32- and 3/16-inch diameter Class E6ClO electrodes. The welding schedules used for the various tests will be discussed later in this report.

- 5 -

#### PREPARATION OF TEST SPECIMENS

#### Plate Freparation

Plates 3 inches x 12 inches, were used for the bend specimens having longitudinal welds and transverse notches (Kinzel- and Lehigh-type specimens, shown by Figures 1 and 2). They were sawcut rather than flame cut so that no heat-affected metal would be along the edges of the specimens.

The plates for the tee-bend test and the bend specimens having a transverse bead and a transverse notch (Naval Research Laboratory High Constraint and Jackson-type specimens) were flame cut to the size shown in Figures 3, 5, and 6. The heat-affected metal along the edges of these specimens was removed by machining after welding.

The direction of rolling for all specimens was parallel to the longitudinal direction of the finished specimen, as shown in the figures.

The plate surfaces were grit blasted prior to welding to remove mill scale, rust, or other surface contaminators.

#### Welding Procedure

The investigators, who originated the various tests or who have done considerable recent work with them, were contacted to obtain the most recent welding and testing procedures for the various types of specimens before welding was started on any of the test specimens. A summary of the welding condition for each of the five types of test specimens is given in Table 1. Automatic welding was used for all specimens except those for the tee-bend test. Automatic welding has been used in the past by some investigators for making tee-bend specimens. On the basis of recent work, however, manual-arc welding was recommended to obtain better control of the conditions essential to the success of this test.

All specimens were welded at room temperature  $(75^{\circ}F)$ . After welding, they were set endwise on an asbestos pad and cooled in air to room temperature. All of the specimens were aged for exactly eight days at room temperature before testing. During this period, they were machined to the final dimensions for testing.

#### Machining

After welding, the test specimens were machined to the dimensions shown in Figures 1, 2, 3, 4, 5, and 6. The sides of the specimens were finished by grinding to aid in taking accurate lateral measurements before and after testing. The transverse notches in both the longitudinally welded and transversely welded bend specimens were made with a flycutter to accurately obtain the prescribed root radius.

The side notches on the Naval Research Laboratory-type specimen (Figure 5) were made by drilling a hole 1/16 inch in diameter to accurately index the width of notched weld metal, A 1/4-inch milling cutter having an 1/8-inch tooth radius was then used to cut in from the side until the drilled hole was contacted. The side notches were incorporated to impart higher constraint to the transversely welded and notched type of specimen.

In the weldment for the tee-bend test, the vertical leg was flame cut to size so that it would fit a standard bending-jig guide. To insure uniformity for this test, the weldment was sawcut with the crater from one weld increment and start of the next increment centered in the test specimen, as shown in Figure 4. After grinding the specimen to the final width of 1-7/8 inches, which is a proportionality dimension based on plate thickness, the tension corners were

- 6 -

broken with a file and the specimen was tested in that condition.

#### TESTING PROCEDURE

It was necessary either to heat or to cool the test specimens to various temperature levels and to maintain the temperatures during testing to determine the temperature at which the specimens exhibited a transition from ductile to brittle behavior. Consequently, both the bending jig and the test specimen were immersed in an agitated liquid medium and maintained at the desired temperature for at least 15 minutes before applying the load. A mixture of alcohol and dry ice was used for all temperatures below about  $80^{\circ}$ F. Temperatures ranging from about  $80^{\circ}$ F to  $200^{\circ}$ F were attained by using water heated with resistance immersion coils. Above  $200^{\circ}$ F, a water-soluble quenching oil, having  $350^{\circ}$ F flash point, was used with the immersion heaters to attain the desired temperature.

The dimensions of the bending jigs used for testing the various types of specimens are schematically illustrated in Figures 1, 2, 4, 5, and 6.

The width of each specimen was measured with a micrometer. The specimen was then placed on the submerged jig and brought to the desired temperature. An Amsler hydraulic-type testing machine, using a loading rate of one inch per minute free displacement of the movable platen, was used for all of the tests. The load was usually applied until the specimen fractured, but, if the specimen did not fail, loading was continued until the load reached a maximum and then dropped to 6,000 pounds (2,000 pounds for the Naval Research Laboratory specimen), or until the limit of the testing apparatus had been reached.

A load-deflection curve was made (Figure 7) and the maximum load applied was recorded for each test. The contour of this curve after reaching maximum

- 7 -

load, the angle of bend at maximum load, and the fracture appearance were used as the immediate criteria for selecting the temperature at which subsequent specimens would be tested.

Calibration curves were made for the various types of specimens tested in jigs having different dimensions. The bend angle of the tested specimens was obtained from these curves by measuring the displacement of the movable platen, as shown on the load-deflection curves.

# CRITERIA USED FOR EVALUATING TRANSITION TEMPERATURE

The term "transition temperature" designates the temperature ( or temperature range) at which the fracture behavior of the test specimen changes from ductile to brittle. This transition, in many cases, occurs over a temperature range rather than at a definite temperature and the test results may show considerable scatter. For the more precise determination of the transition temperature, statistical methods to determine the transition-temperature curve contour, supplemented by the use of the parallelogram method, have provided a mathematical solution (Reference 142, Appendix C). The average curve method, however, is most commonly used. For average curves, the transition temperature is usually designated as being: (a) the point of inflection; (b) the upper or lower limit of the transition range; (c) the point on the curve represented by half the difference between the upper and lower limits of the curve; (d) the point on the curve represented by half of the maximum measured value obtained; or (e) the temperature at which the fracture changes from a fibrous ductile to a bright crystalline (brittle) structure, though it seemed appropriate here to use a different point.

The transition curves in this report represent averages of the slowbend test data and show the complete transition-temperature ranges obtained for

- 8 -

welded and unwelded B<sub>r</sub> and C steel specimens. The "transition temperature" for any test included in this report is defined as the highest temperature at which the first significant decrease ( or wide discrepancy) occurred in the measured property (absorbed energy, bend angle, lateral contraction, etc.). Consequently, this point is generally located at, or slightly above, the inflection point.

The criteria used to evaluate the change in behavior of bend-test specimens made from B<sub>1</sub> and C steels are discussed in the following pages. Absorbed Energy

The amount of energy absorbed by each specimen up to the point of failure, or by bending to the limit of the jig, was determined by measuring the area under the load-deflection curves obtained for each specimen during testing. Schematic diagrams of typical load-deflection curves are shown in Figure 7. The energy absorbed by a specimen up to the maximum load included the area under the curve to a deflection indicated by the dimension "M". The energy absorbed after maximum load, which either broke the specimen or bent it to the capacity of the jig, was determined by measuring the area under the curve from the point of maximum load to the point of failure or where the load dropped to 6,000 pounds (2,000 pounds for the Naval Research Laboratory-type specimens ), as indicated by dimension "N". The total energy, T, was determined by measuring the total area under the curve, or "M" + "N".

The shape of the curve after maximum load, usually indicated the type of the fracture surface that resulted. If the slope was relatively flat, smooth, and regular, the specimen usually bent to the capacity of the jig and had a ductile-type fracture surface. A sharp decline in the curve was usually accompenied by varying degrees of brittleness.

The energy-absorption values for the various types of test specimens were based on total energy and the energy absorbed after maximum load. The curves

· - 9 -

of the "energy absorbed to maximum load versus temperature" for the various test specimens had about the same relative contour as the curves showing total energy absorbed and energy absorbed after maximum load and indicated similar transition temperatures for the two steels. This is shown in Figure 8 for the Lehigh specimen. Other tests showed the same condition to exist, consequently only the data for total energy and energy absorbed <u>after</u> maximum load are given in this report.

#### Bend Angle

The deflection of a specimen at maximum load and at the point where failure occurred, or at the maximum deflection allowed by the jig, was measured from the load deflection curve (Figure 7). The amount of linear deflection was then converted to bend-angle degrees from calibration curves for the given type of specimen tested and bending jig used for that type specimen,

1.2.2.2

#### Lateral Contraction

The lateral contraction of the test specimens was obtained by measuring the width of the ground specimens in the test area with a micrometer before and after bending. The amount of contraction of the specimens, which were tested at different temperature levels, was expressed on a percentage basis to eliminate any variation that existed between the initial width of the specimens.

The widths of specimens, having a longitudinal weld bead and transverse notch (Lehigh and Kinzel specimens ), were measured at about 1/32 inch below the root of the notch before testing. After testing, the width of the test specimen was measured at about the same point adjacent to the fracture.

The lateral contraction of specimens exhibiting a brittle- or transitiontype (part brittle and part ductile) fracture was relatively easy to measure. The contraction measurements for the more ductile specimens, tested above the transition temperature, were less accurate and more difficult to make because of the excessive tearing and unevenness in the fractured surface and edges of the specimens. Since the need for accuracy is most essential for specimens tested at about the transition temperature, it is evident that the relative inaccuracy of lateral contraction measurements for 100 per cent ductile fractures is of little importance for a proper appraisal of the over-all test results.

lateral contraction measurements for the Jackson-type specimens were made in essentially the same way as previously mentioned.

It is more difficult to make lateral contraction measurements for the tee-bend test specimens than for the Kinzel and Lehigh-type specimens. Measurements of the width of the specimen were made on both sides of the fracture at points A and B, and on the unfractured side at a point C, as shown in Figure 9. This latter point was determined by the intersection of a line through the toe of the fillet parallel to the stem and a line parallel to and about 1/16 inch below the plane of the joint. The point C, then, was located in the heat-affected zone where maximum contraction, without failure, usually took place. A comparison of lateral contraction measurements at points A, B, and C versus temperature is shown in Figure 10. These measurements did not show correlation of sufficient accuracy to warrant further consideration as a criterion for evaluating transition temperature for the tee-bend specimen.

Accurate measurements could not be obtained on the Naval Research Laboratory-type specimen after testing because the deep-side notches made it necessary to use special micrometers that were not available at the time the tests were completed. Consequently, this criterion was not considered for this test,

#### Fracture Appearance

The results obtained by different people using the fracture appearance as a criterion of the ductile to brittle transition of a steel are arbitrary. Confusion arises from the differences in fracture appearance that are probably

- 11 -

caused by variations in the chemical composition, mechanical properties, processing history of the steel, and testing procedures. Employment of the terms "cleavage" and "shear" fractures may also be misleading because the true mode of failure cannot always be detected macroscopically.

- 12 -

In order to clarify the use of fracture appearance in this report as a criterion for determining ductile to brittle transition, a ductile fracture is defined as being a progressive failure, dark gray in color, with a woody or cokey appearance. A brittle fracture is defined as an abrupt failure having a bright, crystalline-appearing surface. Typical fractures are illustrated in Figures 16 and 17.

The transition temperature of the tee-bond specimens was not determined on the basis of fracture appearance, because variations in the fracture characteristics could not be accurately appraised. Specimens having ductile properties, either deformed to the caracity of the testing equipment, or had incomplete failure as shown in Figures 18 and 19. Brittle fractures obtained at lower testing temperatures chowed the typical crystalline-appearing surface. An intermediate structure that would be representative of the transition range was not apparent. Consequently, the appearance of fractured tee-bend specimens was not used as a criterion for evaluating transition temperature,

Energy Ratio

This criterion for transition temperature was used only for the teebend test. Its application for evaluating transition temperature will, therefore, be discussed in a later section of this report.

# **RESULTS AND DISCUSSIONS** CONTRACTOR STATES AND DISCUSSIONS

The tabulated data obtained from testing the various welded and unwelded specimens made of  $B_r$  and C steels are contained in Tables 3 through 13, Appendix A.

The transition temperatures for welded  $B_r$  and C steels obtained from the various tests are compared in Table 2. The data obtained from the five types of bend tests are shown by graphs in Figures 11 through 15. In these graphs, absorbed energy, bend angle, lateral contraction, and fracture appearance are plotted versus testing temperature,

The data in Table 2 and the transition-temperature curves based on various criteria shown in Figures 11 through 15 indicate that all five of the tests rated the two steels in the same order as the hatch corner tests and other types of tests made by different investigators; i.e., the Br steel had a lower transition temperature than the C steel. However, none of the small tests gave the same transition temperatures for the two steels that were obtained from the hatch corner specimens. In general, the transition temperature for the Br steel hatch corners was higher than the average temperature shown by the notched specimens having either a longitudinal or transverse weld bead. For the C steel. this relation was reversed, so that the transition temperature of the hatch corners was lower than for the small bend specimens. The transition-temperature curves for the tee-bend tests, however, were below the transition of the hatch corners for both the  ${\rm B}^{\phantom{\dagger}}_{\rm r}$  and C steels. This relationship would be advantageous if the tee-bend specimens were modified in an attempt to raise their respective transition temperatures to correspond with those given by the hatch corners. The Relation of Specimen Design to Transition Properties.

The test results and the shape of the transition curves obtained with the specimens used ("igures 1 through 6) varied with the design of the specimen. The difference in notch details and welding schedule between the Lehigh and Kinzel specimens had no apparent effect on the scatter of test data nor the shape of the transition-temperature curve. The curves determined by plotting the various criteria versus testing temperature showed only a small amount of scatter

**•** 13 ~

and a well defined ductile to brittle transition. The difference in the measured values between the upper and lower knees of the transition range was of sufficient magnitude so that a transition temperature could be ascertained with reasonable accuracy.

The low transition temperature of the Lehigh specimens made from  $B_r$  steel could have been influenced either by the specimen design and/or by the inherent properties of the steel. Future studies may help to clarify this point.

In addition to giving well defined transition curves of the steels tested, the Lehigh- and Kinzel-type test specimens are easy to weld, machine, and test. A further possible advantage of the Kinzel specimen is the extra depth of weld metal that remains below the root of the notch. The influence of this weld metal on the test results, however, has not yet been investigated. A possible disadvantage of both specimens is that they are purely test specimens and are not necessarily representative of a welded structure.

The tee-bend test (Figures 3 and 4) is the only test in this series that employs a specimen that is representative of typical welded joints used in ship building and structural welding. The specimens are also easily machined and tested. These factors, along with the sharply defined transition range determined by measuring the bend angle (Figure 12B) and absorbed energy (Figure 11B), and the small amount of scatter in the plotted data comprise the chief advantages for this test. The transition temperatures for the  $B_r$  and C steels are both lower than the respective hatch corner transition temperatures by about the same amount (Table 2). This suggests that a modification of this type of specimen should be attempted to duplicate the hatch corner transition temperatures.

The most apparent disadvantage of the tee-bend test is the difficulty in adhering to the welding requirements and the amount of discard lost after

- 14 -

mechining. Furthermore, the criteria for determining the transition temperature are limited to absorbed-energy and bend-angle measurements. The inadequacy of lateral contraction and fracture appearance appraisals from these specimens will be discussed later in this report.

The specimen, designed by the Naval Research Laboratory having a transverse weld bead with a machined notch and also notches cut into the specimen edges to increase the constraint (Figure 5), also proved to be a satisfactory test for determining transition temperature. Figures 11C and 12B indicate that complete transition data were not obtained with this type specimen for the C steel, because adequate tests were not made at higher temperatures. The transition curves for B, steel, however, show that the bend angle at maximum load is not significant. Although the plotted data for absorbed energy and bend angle at maximum load have a limited amount of scatter and define a ductile to brittle transition, the differences in the amounts of energy and of bending between the upper and lower limits of the curve are considerably smaller than are shown by other tests. This condition would reduce the sensitivity essential for an accurate rating of steels that had properties between those shown by the  $B_{\mu}$  and C steels. Although other investigators using the side-notched high-constraint type of bend specimen have made satisfactory lateral contraction measurements, this criterion for evaluating transition temperature was not used because of the need for special micrometers that were not available for these measurements. In addition to the disadvantages apparent from the aforementioned discussion, the difficulty and cost of machining are the most pronounced detriment to the use of this specimen. The only apparent advantage is the relatively high transition temperature which obtains compared with those from the other types of specimens.

The Jackson-type specimens, having a transverse weld bead with a machined notch (Figure 6), were made to check the actual influence that side notches might have on transition temperature, as shown by the high-constraint specimen. Consequently, tests were only made on  $B_r$  steel. The plotted data in Figures 11C, 12B, and 13 show some scatter and were not satisfactory for defining a transition curve. It is apparent from these plotted data that this type specimen is the least desirable of the five types of tests used for evaluating the relative properties of steel on the basis of transition temperature.

#### Evaluation of the Criteria for Determining Transition Temperatures

Absorbed Energy. The procedure used to determine the amount of energy required to produce failure in the bend specimens or bend them to the limit of the jigs was described on page 9. The transition curves for the  $B_r$ and C steels based on absorbed energy are given in Figures 11A, 11B, and 11C. A survey of these curves indicates that this criterion sharply defines the ductile to brittle transition for all the tests except the Jackson type. The transition temperatures obtained by the absorbed-energy method compare favorably with the transition temperatures obtained for the steels by other criteria for a given test (Table 2).

<u>Bend Angle</u>. The degrees of bending of a specimen up to maximum load and to the point where the specimen broke (or reached the bending capacity of the equipment) were calculated from the deflection shown on the load-deflection curves. This procedure is more fully described on page 10. The transition curves for the  $B_r$  and C steels based on bend-angle measurements are given in Figures 12A and 12B. From these curves, it appears that the total bend angle provides a more accurate transition than the bend angle at maximum load. The

- 16 -

transition temperature for each specific test determined on the basis of total bend angle compared favorably with the transition temperature evaluated by other criteria.

Lateral Contraction. The measurement of lateral contraction of a bend-test specimen as a criterion for determining the behavior of steels during loading to failure was advocated by Dr. A. B. Kinzel in his 1947 Campbell Memorial Lecture. This criterion was included during the course of this investigation as another method for evaluating the relative properties of welded steels.

The procedure used for measuring lateral contraction is described on page 10. The transition curves for the  $B_r$  and C steels based on lateral contraction measurements are presented in Figure 13.

The results of these tests indicated that the use of lateral contraction measurements for evaluating transition temperatures is most useful for the specimens having a longitudinal bead and transverse notch, i.e., the Lehigh- or Kinzel-type specimens. Lateral measurements for these specimens are easy to make and are accurate as long as the fractures are relatively sharp and the ductility is relatively low. When the fracture is ductile and very irregular, it is extremely difficult to make an accurate lateral measurement. Transitions from ductile to brittle failure for the Lehigh and Kinzel tests were well defined and compared closely to the transitions of  $B_r$  steel, as shown by other criteria. For the C steel, however, the transition temperatures were lower than shown by the other criteria which are given in Table 2.

Although the lateral contraction measurements were obtained for the Jackson-type test, they did not clearly define the transition temperature.

The inadequacy of using contraction for evaluating the transition temperature of tee-bend specimens by measuring the contraction at the fracture

- 17 -

is apparent from Figure 10.

111.

On the basis of the data obtained from these tests, the use of lateral contraction measurements is most precticable for the Lehigh- and Kinzel-type specimens.

<u>Fracture Appearance</u>. "Fracture appearance" has been used extensively by many investigators for comparing the relative physical and metallurgical properties of steels. The results obtained by this method depend to a great extent upon the interpretation of the fracture made by each person who examines it. The procedure used for evaluating the percentage of ductile fracture in this work was discussed on page 12.

The transition-temperature curves based on fracture appearance versus testing temperature are shown in Figure 14. The fracture appearance of the tee-bend specimens was not used as a criterion for evaluating transition temperature. The reasons have been previously discussed on page 12. The transition temperatures for  $B_r$  and C steels on the basis of fracture appearance are essentially the same as those shown by other criteria for a specific test specimen containing a weld.

In addition to determining fracture types empirically, there are other considerations which indicate that a macroexamination of the fracture might be misleading for evaluating the transition from ductile to brittle behavior of a steel. Other investigators have suggested that a failure classed as "shear" or "cleavage" on the basis of macroappearance is often erroneous. Basic studies have indicated that some ductile appearing shear failures have deformed plastically along slip planes, but terminal fracture has taken place along a cleavage plane or in the grain boundaries.

The most apparent feature of the fractures for the  $B_r$  and C steels for all types of specimens is the difference in the appearance of the ductile-

•• <u>18</u> -.

type fractures which were obtained from the specimens tested at the highest temperature for each series. The  $B_{f}$  steel shows a fibrous woody type of ductile fracture which usually terminated part way deross the specimen and then propagated along a longitudinal plane, as shown in the fractured Kinzel-type specimen, Fig.16, specimen 22-5. As the testing temperature was lowered, the ductile portion of the fracture gradually decreased. The remaining portions of the fractures in these cases had a bright crystalline appearance which characterized brittle fracture at the lower testing temperatures.

The ductile fractures of the C steel specimens did not show the woody fibrous structure characterized by the  $B_r$  steel. Instead, failures propagated across the entire specimen producing a corduroly or dark-appearing rough surface, as shown in Figure 17. Unless the approximate transition temperature were known, it was not uncommon to interpret this type of fracture as being of a brittle nature. When the tests were made at relatively high temperatures and oil was used for the heating modium, the dark oily surface further added to the confusion of accurate fracture interpretation. The transition, and low-temperature brittle fractures appeared about the same as those shown by the corresponding fractures of  $B_r$  steel.

The longitudinally welded and transversely notched specimens (Lehigh and Kinzel type) exhibited an elliptical-appearing fracture pattern in the transition-temperature range, as shown in Figures 16 and 17. The dark-appearing structure was considered to be ductile and the bright structure was termed brittle. It is also of interest to note that where the ductile vein reached the notched surface, there was a pronounced ductile distortion in the plate surface. The actual cause for this s ructure appearance has not been definitely determined. It is rossible, however, that the stress conditions and loading characteristics, the outer heat-affected zone of the weld, or the inherent properties of the steel, might have been influencing factors.

- 19 -

Figures 18 and 19 show representative fractures of tee-bend specimens made of  $B_r$  and C steels, respectively, and tested at different temperature levels. Figure 18 illustrates a ductile-type fracture in  $B_r$  steel that has broken part way across the specimen and then changed direction so that the fracture continued longitudinally along a segregation or large inclusion. Figure 19 shows that the direction of ductile fracture of C steel proceeds across the thickness of the plate.

A factor that creates suspicion as to the validity of this criterion is shown graphically in Figure 20B. From a comparison of the transition curves on the basis of fracture appearance for welded and unwelded Kinzel-type specimens, it appears that the transition occurs at the same temperature for both specimens. This holds for each steel. The figure also shows that a trend exists in which the transition temperature for the unwelded specimens is higher than for the welded specimens. This condition is not consistent with the curves shown for the other criteria.

It is apparent from this brief discussion that more fundamental understanding of fractures and their occurrence is essential before an accurate appraisal can be made by this method on various steels tested under varying conditions.

Energy Ratio. Other investigators who have used the tee-bend test found that a convenient method for rating the performance of a welded steel specimen is to compare the amount of energy it absorbs during testing with the amount of energy absorbed by a steel selected as a standard (Reference 43, Appendix C). A medium-carbon steel standard is used which has a tensile strength close to 60,000 psi and bends to the maximum capacity of the testing jig without any indication of failure. From tee-bend tests on this steel, it has been found that the standard total energy absorbed for 3/4-inch plate having a 5/16-inch fillet is 42,700 inch-pounds. The transition curves for  $B_r$  and C steels based on the energy-absorption ratio obtained from tee-bend specimens, tested at the various temperature levels and expressed as per cent, are shown in Figure 15. The contour of these curves and the transition temperatures indicated by them are the same as shown by the energy-absorption curves shown in Figure 11B. It is possible that a rating system of this type can be applied to ship steels after a positive criterion has been established and the procedure proven.

#### Bend T sts of Unwelded Specimens

A series of bend tests was mede on unwelded specimens of  $B_r$  and C steels with a transverse notch (Kinzel type, Figure 2), to compare the transition temperatures of welded and unwelded plates. The testing procedure used for the unwelded specimens was the same as for the welded specimens previously described. The tabulated data for these tests are given in Tables 12 and 13, Appendix A. Figures 20A and 20B graphically show that the unwelded specimens have a lower transition temperature than the respective welded steels. Also, the absorbed energy, bend angle, and lateral contraction measurements on a specimen at a given testing temperature are higher for the unwelded specimens than for the welded ones. These results are in line with those obtained by other investigators on other steels (Reference 131, Appendix C).

The transition temperatures for the unwelded  $B_r$  and C steels on the basis of fracture appearance are essentially the same as those shown by the welded specimens. These results indicate that fracture appearance might not be an accurate criterion for comparing the transition properties of welded and unwelded specimens. Further detailed discussion relating to the subject has been presented on page 19 of this report. <u>Metallurgical Observations</u>

Microsections were made to determine the direction of rolling for the  $B_r$  and C steels and to compare their cleanliness. Fig. 21 gives a typical comparison of the size and shape of the inclusions found in the two steels. The

- 21 -

large stringers of complex sulphide inclusions shown in the  $B_r$  steel were of sufficient magnitude to produce magnaflux indications along the ground edges of the specimens. The planes of these discontinuities, which are shown in Fig. 21(a), influenced the propagation of fracture and thus the amount of energy absorption, bend angle, etc., required to break the specimen. It was observed on many fractured specimens made of  $B_r$  steel, that the fracture through the notch and into the plate would stop abruptly and propagate by tearing along the longitudinal plane of the plate, as shown by Fig. 16, Specimen 22-5. The best comparison of ductile-type fractures in  $B_r$  and C steels based on this hypothesis is illustrated by the tee-tend specimens shown in Figures 18 and 19. When the specimens were tested below the transition temperature, this longitudinal tearing was not apparent.

The inclusions in the C steel were small, round, and uniformly distributed in the steel. The directional properties of the inclusions were so obscure that it was difficult to determine the rolling direction of the steel. On the basis of these limited observations, it is possible that large inclusions of the type in the B<sub>r</sub> steel probably reduce the rate of fracture propagation.

It is further apparent from the foregoing discussion that the inherent properties and structure of the steel have an influence on the mode of fracture of the specimen and the resulting appearance of the broken surface. The macrographs in Figures 22 and 23 show the relative difference between the size of the weld bead and the depth of the heat-affected zone that obtains when the welding speed is increased from 6 inches per minute for the Kinzel specimen to 10 inches per minute for the Lehigh specimen. The depth of notch, cut transverse to the bead, is also indicated on the photographs. Dr. Stout has shown that with all conditions constant, the transition temperature of a given steel is raised as the welding speed is increased

- 22 -

(Reference 131, Appendix C). In this investigation, the welding speed, notch design, and notch depth varied for the Lehigh and Kinzel tests. The Kinzel specimen indicated a higher transition than the Lehigh specimens regardless of the slower welding speed and more shallow notch. This indicated that the sharper notch more than offset the effect of the other two variables which tended to lower the transition temperature.

The photographs further show that the Kinzel specimens have more weld metal below the root of the notch as well as a wider heat-affected zone. The exact influence that this weld metal has on transition temperature has not been fully determined. There is some indication, however, that the weld metal and heat-affected zone have a transition temperature independent of that exhibited by the base metal. Further work is contemplated along these lines.

#### SUMMARY

- 1. A survey was made of published and unpublished reports to appraise the various kinds of tests used to study strength, ductility, and transition temperatures of welded joints in structural steel. On the basis of this survey, the Project Advisory Committee selected the tee-bend test, the longitudinally welded and transversely notched bead-bend tests, and the transversely welded and transversely notched beadbend tests, for study and correlation with the hatch-corner tests made at the University of California.
  - 2. The transition temperatures of wolded and unwelded bend specimens of B and C steels tested during this investigation, are in the same qualitative order as those indicated by the full-scale, hatch-corner, wide-plate, and notched-bar tests. (See Summary Table 2, page 28).
  - 3. Bend tests of unwelded Kinzel-type specimens of B<sub>r</sub> and C steel had a lower transition temperature than the respective welded steels. Also, the absorbed energy, bend angle, and lateral contraction at a given testing temperature were higher for the unwelded specimens than for the welded ones.

4. There are indications that the metallurgical properties and structure of the steel have an influence on the mode of fracture, the appearance of the broken surface. and the absorbed energy and bend-angle measurements of the specimen. This observation was most apparent when specimens of B<sub>r</sub> steel were tested at or above the transition temperature. In the Br. steel, the large stringers of complex sulphide inclusions observed by microexamination were of sufficient magnitude to produce magnaflux indications along the ground edges of the specimens,

. . . . . 5. The different criteria (absorbed energy, bend angle, lateral contraction, etc.) used for evaluating the transition temperatures for the B<sub>r</sub> and C steels were more practicable for some bend specimens than others.

 $(1,2)^{+}$ 

- Total absorbed energy and total bend angle а. obtained from load-deflection curves showed an abrupt and well-defined transition for all specimens except the Jackson type.
- b. Lateral contraction measurements were most applicable to the specimens having a longitudinal weld and transverse notch, (Kinzel and Lehigh typos).
  - c. The use of fracture appearance as a criterion for evaluating transition temperatures is open to question. An understanding and interpretation of the mechanics of fracture of a given type specimen with a specific grade of steel seem necessary before the fracture will give an accurate appraixal of the change from the auctile to the brittle type of fracture.
- 6. The variations in the designs of the five specimens influenced the transition temperatures in different ways.

The data from the longitudinally welded and a. transversely notched Kinzel and Lehigh specimens and the tee-bend specimens gave clear-cut tran-ا مود ۲ من می sition curves,

- b. The transversely welded and transversely notched Naval Research Laboratory High-Constraint and Jackson-type specimens showed a small difference in magnitude of the measured criteria between the upper and lower limits of the transition range.
- The side notches added constraint to the Naval с. Research Laboratory specimen which raised the transition temperature of the steel above that shown by the other specimens,

- 24 -

### FUTURE WORK

On February 26, 1948, the Advisory Committee for Project SR-100, Contract NObs-45543, "Evaluation of Improved Materials and Methods of Fabrication for Welded Steel Ships", met to review the progress of the work being conducted at Battelle Memorial Institute. The information contained in this report, describing work authorized by the Committee on October 1, 1947, was presented for the Committee's approval.

After the current work had been thoroughly discussed, the following program for future work at Battelle Memorial Institute was discussed and approved by the Advisory Committee.

- <u>Item 1.</u> Modified specimens of the Lehigh or Kinzel type are to be developed and tested in an attempt to obtain a specimen that will give the same transition temperatures for  $B_r$  and C steels that they show in the hatch-corner tests. Specimens having a notch deep enough to eliminate the effect of weld metal are to be included in these tests.
- Item 2. Tension tests are to be made at various temperatures using a specimen similar in design to that developed in Item 1. The transition curves, determined for specimens made from B<sub>r</sub> and C steels, will be compared with the bend test and hatch-corner transition curves.
- Item 3. A series of tests on the specimen developed from Item 1 to determine the relative transitions of several steels and different steel conditions. The test conditions are to be as follows:

 $a_{\circ}$  Steels to be tested - A,  $B_{r}$ , C,  $D_{n}$ , and E.

- 25 -

- 26 -

b. Specimens to be preheated to 400°F prior to welding. Tests to be made on B<sub>2</sub> and C steels.

- c. Specimens to be postheated (stress relieved) to 1100°F after welding. Tests to be made on C steel only.
- d. Make specimens using the water-quenching technique employed by Dr. Eagsar. These tests are to be made on both welded and unwelded specimens. The type steel will be determined by the investigators.
- Item 4. A limited study to determine more fundamental information on the causes, start, and appearance of fractures will be conducted concurrently with the foregoing items.

<u>B.</u> A series of tests will be made, to determine the transition temperature of the weld metal.

C. Limited tests will be made to determine the effect of ageing on the specimen developed from Item 1. Unless some pronounced ageing effect is apparent, the ageing time of 8 days used for previous tests will be maintained.

Data given in this report are recorded in Battelle Laboratory Book No. 3240.

RWB:PJR:CBV:vm:cs January 25, 1949

	TYPE TEST							
WELDING DETAILS	LEHIGH	KINZEL	Tee Bend	NAVAL Res. Lab. High Constraint	JACKSON TRANSVERSE NOTCHED BEAD BEND			
ELECTRODE CLASS	E6010	E6010	E6010	E6010	E6010			
ELECTRODE DIAMETER, IN.	3/16	3/16	5/32	3/16	3/16			
AVG WELDING CURRENT, AMPS	175	175	145	175	175			
AVG ARC VOLTS	27	27	25	27	27			
AVG WELDING SPEED. IN./MIN.	10	6	2.8	6	6			
LENGTH OF WELD BEAD, IN.	10	4	2.7	6	6			
LENGTH OF ELECTRODE PER INCH OF WELD	.78	1.4	3.6	1.4	1.4			
INITIAL PLATE TEMP. F	75	75	75	75	75			
COOLING MEDIUM	AIR	AIR	AIR	AIR	AIR			

# TABLE 1. WELDING CONDITIONS USED FOR THE BEND TEST SPECIMENS

,

1
ΩN.	0E	TPAN	I C	1 T 1	ON.	TE

				 را	PITEPION			
		(A)	(B)	(C)	(D)	(E)	(F)	
TYPE	FIG.	ABSOR	BED ENERGY	BEND	ANGLE AT MAX		APPEAR-	
TEST	NO.	TOTAL	TO FAILURE	TOTAL	LOAD	CONTRACTION	FRACTURE	
			STEEL B	~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~			<u> </u>	
				•				
LEHIGH	1	- 20	-20	- 20	- 30	- 30	- 20	
KINZEL	2	20	20	20	0	20	20	
TEE-BEND	3,4	0	0	0	?	•	•	
NAVAL RES. LAB.	5	30	30	30	?	7	30	
JACKSON	6	?	?	-10	?	?	10	
HATCH CORNER <sup>(2)</sup>		40	-	•	-	-	•	
(INTERNAL NOTCH (3)		30	•	•	•	•	-	
NOTCHED BAR		- 30	•	•	-	•	-	
			STEEL C					
LEHIGH		1 50	140	150	160	110	150	
KINZEL		150	150	1 50	140	1 20	160	
TEE-BEND		100	100	80	40	•	-	
NAVAL RES. LAB.		180?	1807	180	7	?	160	
HATCH CORNER <sup>(2)</sup>		120	-	•	-	-	•	
72"-WIDE PLATE								
(INTERNAL NOTCH)		90	•	-	-	-	-	
STANDARD KEYHQLE								
NOTCHED BAR(4)		15	•	•	•	•	•	

# TABLE 2. COMPARISON OF TRANISITION TEMPERATURES (1); DE-GREES F, FOR WELDED ${\rm B_R}$ AND C STEELS, FROM VARIOUS TESTS

? TRANSITION TEMPERATURE IS NOT APPARENT.

(1) THE TRANSITION TEMPERATURE AS USED FOR TESTS INCLUDED IN THIS REPORT IS DEFINED AS THE HIGHEST TEMPERATURE AT WHICH THE FIRST SIGNIFICANT DECREASE (OR WIDE DISCREPAN-CY) OCCURRED IN THE MEASURED PROPERTIES.

(2) DEGARMO, E.P., AND A. BOODBERG, "CAUSES OF CLEAVAGE FRACTURE IN SHIP PLATE; HATCH CORNER DESIGN TESTS", UNIVERSITY OF CALIFORNIA, REPORT NO. SSC.16, DECEMBER 4, 1947.

(3) DAVIS, H.E., G.E. TROXELL, E.R. PARKER, A. BOODBERG, AND M.P. O'BRIEN, "CAUSES OF CLEAVAGE FRACTURE IN SHIP PLATE; FLAT PLATE TESTS AND ADDITIONAL TESTS ON LARGE TUBES", UNIVERSITY OF CALIFORNIA, REPORT NO. SSC-8, JANUARY 17, 1947.

(4) GENSAMER, M., E.P. KLIER, T.A. PRATER, F.C. WAGNER, J.O. MACK, J.L. FISHER, "CORRELATION OF LABORATORY TESTS WITH FULL SCALE SHIP PLATE FRACTURE TESTS". PENNSYLVANIA STATE COLLEGE, REPORT NO. SSC.9, MARCH 19, 1947.



E MEMORIAL INSTITUTE









,







Ν

FIGURE 8. TRANSITION-TEMPERATURE CURVES OF LEHIGH-TYPE SPECIMENS BASED ON ABSORBED ENERGY AS SHOWN BY DIFFERENT PORTIONS OF THE LOAD-DEFLECTION DIAGRAM. REFER TO FIGURE 7.









STEELS BASED ON ABSORBED ENERGY

- 35 -









FIGURE 12 A. TRANSITION-TEMPERATURE CURVES FOR Br AND C STEELS BASED ON BEND-ANGLE MEASUREMENTS



FIGURE 12 B. TRANSITION - TEMPERATURE CURVES FOR Br AND C STEELS BASED ON BEND-ANGLE MEASUREMENTS.

- 39-



FIGURE 13. TRANSITION-TEMPERATURE CURVES FOR Br AND C STEELS BASED ON LATERAL-CONTRACTION MEASUREMENTS



- 41 -





Specimen 22-5 Testing temperature 40 F

Ductile Fracture



Specimen 22-6 Testing temperature -20 F

53783



Specimen 22-4 Testing temperature -40 F

FIGURE 16. FRACTURED KINZEL-TYPE SPECIMENS MADE FROM B<sub>r</sub> STEEL AND TESTED AT VARIOUS TEMPERATURES



Ductile Fracture

53733

53734

53753

53750

Specimen 23-7 Testing temperature 275 F



Specimen 23-9 Testing temperature 120 F

Transition Fracture



Specimen 23-12 Testing temperature 100 F



Specimen 23-11 Testing temperature 20 F

Brittle Fracture

FIGURE 17. FRACTURED KINZEL-TYPE SPECIMENS MADE FROM C STEEL AND TESTED AT VARIOUS TEMPERATURES



Specimen 20-1 Testing temperature 80 F

53756

FIGURE 18. TEE-BEND SPECIMEN MADE FROM B<sub>r</sub> STEEL



Specimen 18-4 Testing temperature 150 F

53759

FIGURE 19. TEE-BEND SPECIMEN MADE FROM C STEEL



FIGURE 20 A. A COMPARISON OF TRANSITION CURVES FOR WELDED AND UNWELDED KINZEL-TYPE SPECIMENS OF Br AND C STEELS.



FIGURE 20 ω AND AND UNWELDED KINZEL-TYPE A COMPARISON OF C STEELS. TRANSITION CURVES FOR WELDED SPECIMENS OF Br

48 -

ł



FIGURE 21. POLISHED UNETCHED SECTIONS OF B<sub>r</sub> AND C STEELS SHOWING THEIR CLEANLINESS AND THE MAGNITUDE OF THE INCLUSIONS



7**-**1/2X

54018

FIGURE 22. SECTIONS OF LEHIGH-TYPE SPECIMENS MADE FROM  $B_r$  AND C STEELS SHOWING THE POSITION OF THE NOTCH ROOT WITH RESPECT TO THE FUSION ZONE OF THE WELD

(b) C Steel









(b) C Steel

54014

54016

FIGURE 23. SECTIONS OF KINZEL-TYPE SPECIMENS MADE FROM  $B_r$  AND C STEELS SHOWING THE POSITION OF THE NOTCH ROOT WITH RESPECT TO THE FUSION ZONE OF THE WELD

APPENDIX A

.

. t

.

## APPENDIX A

# Detailed Tabulated Data

Tables 3 through 13 in this Appendix contain the tabulated data from testing various welded and unwelded specimens made of  $B_r$  and C steels.

		MAXIMUM LOAD, POUNDS	Маусыны	BEN	ID ANGLE	٨	BSORBED	ENERGY (2	)	A	/ERAGE	FRACTURE
SPECIMEN	TESTING TEMP.		DEC MAX	REES AT	BREA	KING SY (3)	TO	TAL SY (3)	Li <u>Contr</u> i	ATERAL (4)	APPEARANCE, PER CENT	
NUMBER	F		LOAD	FRACTURE	SQ IN.	IN, -L.8	SQ IN.	INLB	INCH	PER CENT	SHEAR	
9.1A	80	15,500	27	65	4.53	10,100	8.24	18,500	0.138	5.0	100	
-18	80	16,300	28	60	4.14	9,200	8.20	18,500	0.141	5.1	100	
-2A	32	18.400	32	75	6.05	13,400	11.17	26.400	0.133	4.4	100	
-2 <sup>B</sup>	0	18,900	31	59	4.18	9,400	9.65	21,700	0.137	4.5	100	
-3A	-20	18,100	31	78	5.25	11.800	10.57	23,800	0.152	5.3	100	
-7A	- 20	18,100	25	35	1.87	4,200	6.08	13,700	0.113	3.7	15	
•6B	<b>-30</b>	19.500	29	29	0	0	5.15	11,600	0.084	2.7	2	
.,7B	•30	16.700	13	12	Ó	0	2.00	4,500	0,041	1.3	2	
-3B	-40	18,000	22	22	0	0	3.74	8,400	0.076	2.6	5	
-6A	-40	19.700	27	27	0	0	4.78	10,700	0.091	3.0	2	
- 5B	-50	15,400	7	7	ō	0	1.02	2,300	0,031	1.0	0	
-5A	-60	18,300	19	19	0	0	3.07	6,900	0.056	1.8	2	
-4A	-80	16,900	10	10	Ō	Ō	1.64	3,700	0.032	1.0	0	
-4B	• 90	16,400	7	7	0	0	1.00	2,200	0.026	0.8	0	

#### TABLE 3. RESULTS OF SLOW-BEND TESTS OF SPECIMENS MADE FROM BR STEEL AND HAVING A LONGITUDINAL WELD BEAD AND TRANSA VERSE NOTCH (LEHIGH DESIGN)

(1) IF THE SPECIMEN DID NOT FAIL, THIS MEASUREMENT WAS TAKEN AT THE POINT ON THE LOAD-DEFLECTION CURVE WHERE THE LOAD HAS DROPPED TO 6000 POUNDS AFTER PASSING MAXIMUM LOAD

(2) ABSORBED ENERGY-MEASURED AREA UNDER THE LOAD+DEFLECTION CURVE TIMES 2,250=INCH-POUNDS

(3) REFER TO FIGURE 7

(4) MEASUREMENT MADE AT POINT OF MAXIMUM CONTRACTION (USUALLY 1/32 INCH BELOW THE NOTCH ROOT) ON BOTH SIDES OF FRACTURE WITH POINTED MICROMETERS.

#### TABLE 4. RESULTS OF SLOW-BEND TESTS OF SPECIMENS MADE FROM C STEEL AND HAVING A LONGITUDINAL WELD BEAD AND TRANS. VERSE NOTCH (LEHIGH DESIGN)

			BEND ANGLE			ABSORBED I	ENERGY (2)	)	AV	ERAGE	FRACTURE APPEARANCE. PER CENT
SPECIMEN	TESTING TEMP.	MAXIMUM LOAD	DEG MAX	REES AT	BREAKING ENERGY (3)		TO	TAL Y (3)	La CONTRA	TERAL (4)	
NUMBER	F	POUNDS	LOAD	FRACTURE	SQ IN.	INLB	SQ IN.	IN. LB	INCH	PER CENT	SHEAR
10-58	200	18,100	27	49	3.20	7,200	7.65	17,200	0.088	2.9	100
-5A	180	18,200	29	52	3,22	7.200	8,15	18,300	0.111	3.6	100
-7A	170	17,900	27	49	3.07	6,900	7.48	16.800	0.111	3.7	100
<b>.</b> 78	160	17,900	23	44	3.12	7,000	7.00	15,800	0.106	3.5	100
+6A	160	17,700	27	49	3.06	6,900	7.30	16.400	0.121	4.0	100
-6 <sup>B</sup>	150	16,800	24	38	2.26	5,100	6.00	13.500	0.102	3.4	60
.3B	150	16,900	21	45	3.33	7.500	6.28	14,100	0.114	3.9	80
-3A	120	15,900	17	31	2,43	5,500	4.60	10.400	0.106	3.7	25
-1A	80	17,300	15	15	0	Ō	2.22	5.000	0.052	1.7	2
.18	80	16,800	12	12	0	0	1.91	4.300	0.043	1.4	2
-2A	32	15,700	15	15	Ó	Ó	1.96	4.400	0.043	1.5	2
_2B	0	16,300	15	15	0	0	2.05	4,600	0.043	1.6	~

(1) IF THE SPECIMEN DID NOT FAIL, THIS MEASUREMENT WAS TAKEN AT THE POINT ON THE LOAD-DEFLECTION CURVE WHERE THE LOAD HAS DROPPED TO 6000 POUNDS AFTER PASSING MAXIMUM LOAD

(2) ABSORBED ENERGY-MEASURED AREA UNDER THE LOAD-DEFLECTION CURVE TIMES 2,250-INCH-POUNDS

(3) REFER TO FIGURE 7 (4) MEASUREMENT MADE AT POINT OF MAXIMUM CONTRACTION (USUALLY 1/32 INCH BELOW THE NOTCH ROOT) ON BOTH SIDES OF FRACTURE WITH POINTED MICROMETERS.

			BEND ANGLE			ABSORBED	ENERGY (2	)	Av	ERAGE	FRACTURE
SPECIMEN	TESTING TEMP.	MAXIMUM LOAD.	DEG MAX	REES AT	BREA	KING GY (3)	TO	TAL SY (3)	L/ CONTR/	ATERAL (4)	APPEARANCE. PER CENT
NUMBER	F	POUNDS	LOAD	FRACTURE	SQ IN.	IN. LB	SQ IN.	IN.+LB	INCH	PER CENT	SHEAR
22-1	75	16,100	30	58	3.34	7,500	7,95	17.900	0.134	4.6	100
•2	75	16,000	31	57	3.23	7,300	7.90	17.800	0.127	4.4	100
-11	50	16,200	28	60	3.83	8,400	8.00	18,000	0.111	3.8	100
.5	40	16,300	27	62	4.30	9,700	8.30	18.700	0.108	3.7	100
•7	30	16:700	25	68	5.10	11.500	9.14	20,600	0.131	4.5	98
<b>•</b> 9	25	16,500	23	65	5.15	11,600	8.50	19,100	0.102	3.5	100
-10	25	16.300	27	51	2.75	6.200	6.87	15.500	0.105	3.6	75
8 م	20	16,500	23	23	0	0	0.76	1.700	0.065	2.2	5
<b>-15</b>	20	16,400	28	53	3,40	7,700	7.54	17.000	0.114	3.9	90
-12	10	15.900	25	60	4.17	9,400	7,90	17.800	0.119	4.1	90
-13	10	16,600	24	24	0	0	3.60	8,100	0.064	2.2	10
.3	0	15,400	4	14	Ó	ō	1.91	4.300	0.034	1.1	2
-14	0	15,000	11	11	0	Ó	0.40	900	0.024	0.8	Ō
<b>-</b> 6	•20	13,400	6	23	1.70	3,800	2.39	5.400	0.068	2.3	25
.4	•40	14,300	7	7	0	0	0.93	2,100	0.019	0,6	0

#### TABLE 5. RESULTS OF SLOW-BEND TESTS OF SPECIMENS MADE FROM BR STEEL AND HAVING A LONGITUDINAL WELD BEAD AND TRANS-VERSE NOTCH (KINZEL DESIGN).

(1) IF THE SPECIMEN DID NOT FAIL. THIS MEASUREMENT WAS TAKEN AT THE POINT ON THE LOAD-DEFLECTION CURVE

WHERE THE LOAD HAS DROPPED TO 6000 POUNDS AFTER PASSING MAXIMUM LOAD

(2) ABSORBED ENERGY-MEASURED AREA UNDER THE LOAD-DEFLECTION CURVE TIMES 2.250-INCH-POUNDS

(3) REFER TO FIGURE 7

(4) MEASUREMENT MADE AT POINT OF MAXIMUM CONTRACTION (USUALLY 1/32 INCH BELOW THE NOTCH ROOT) ON BOTH SIDES OF FRACTURE WITH POINTED MICROMETERS,

TABLE 6.	RESULTS OF SLOW-BEND TESTS OF SPECIMENS MADE FROM C
	STEEL AND HAVING A LONGITUDINAL WELD BEAD AND TRANS-
	VERSE NOTCH (KINZEL DESIGN).

	TESTING TEMP, F		BEN	D ANGLE	,	BSORBED E	ENERGY (2	)	A	/ERAGE	FRACTURE
SPECIMEN		MAXIMUM LOAD	DEG	REES AT	BREA	KING Y (3)	To Energ	TAL (3)	Lj CONTR;	ATERAL (4)	APPEARANCE, PER CENT
NUMBER		POUNDS	LOAD	FRACTURE	SQ IN.	IN.LB	SQ IN.	IN,•L9	INCH	PER CENT	SHEAR
23.7	275	18,100	18	34	2.27	5,100	4,99	11,200	0.052	1.8	100
•6	230	16,800	23	43	2.72	6,100	5.96	13,400	0.067	2.3	100
•5	210	18,000	24	49	3.65	8,200	7.35	16,500	0.088	3.0	100
.4	190	17.500	26	50	3.25	7,300	7.30	16,500	0.083	2.8	100
.3	170	17.300	25	49	2.98	6,700	7,19	16.200	0.076	2.6	90
-2	150	17,800	27	34	1.45	3,300	5.67	12,800	0.082	2.8	30
.8	140	18,500	18	30	1.37	3,080	4.36	9,800	0.074	2.5	10
-9	120	17,000	18	30	1.60	3,600	4.30	9,700	0,084	2.9	5
-10	120	17,800	18	28	1.20	2,700	3,73	8,400	0,065	2.2	5
-12	100	15,600	13	21	1.14	2,600	2.87	6,500	0.049	1.7	5
-1	75	14 700	9	12	1.10	2,500	2.13	4,800	0.047	1.6	2
+15	70	15.500	12	12	0	0	1.47	3,900	0.026	0.9	2
-14	60	14.800	10	10	0	ō	1.20	2,700	0.022	0.7	2
+13	50	15.400	11	11	0	0	1.47	3,300	0.027	0.9	2
.11	20	11.300	3	3	0	0	0.26	500	0.019	0.6	0

(1) IF THE SPECIMEN DID NOT FAIL, THIS MEASUREMENT WAS TAKEN AT THE POINT ON THE LOAD DEFLECTION CURVE WHERE THE LOAD HAS DROPPED TO 6000 POUNDS AFTER PASSING MAXIMUM LOAD

(2) ABSORBED ENERGY-MEASURED AREA UNDER THE LOAD-DEFLECTION CURVE TIMES 2,250-INCH-POUNDS

(3) REFER TO FIGURE 7

(4) MEASUREMENT MADE AT POINT OF MAXIMUM CONTRACTION (USUALLY 1/32 INCH BELOW THE NOTCH ROOT) ON BOTH SIDES OF FRACTURE WITH POINTED MICROMETERS.

			BEN	D ANGLE		ABSORBED E	NERGY (2	) 	LATERAL G		I. PER CI	ENT (4) ENERGY
SPECIMEN NUMBER	TESTING TEMP. F	MAXIMUM LOAD. POUNDS	DEG MAX LOAD	REES AT (1) FRACTURE	ENERG SQ IN.	NLB	ENERG	INLB	UNFRACTURED SIDE	TOE OF FILLET	BASE METAL	RATIO. (5) PER CENT
20=1 21=5 20=4 20=6	80 80 10 5	13,000 11,900 12,300 12,300	77 74 72	120 120 120	- 7,93 8,16 8,78 8,35	17,800 18,400 19,800 18,800	17,06 17,15 17,55 17,34	38,400 38,600 39,500 39,000	5.86 6.45 5.33 6.08 5.28	4.75 6.04 3.68 5.76 5.87	7.84 6.02 7.15 5.76 5.87	90 91 93 91
21-1 20-5 20-2 21-3 21-4	5 5 0 0	12,200 12,000 12,700 12,600 12,500	75 77 72 77	95 108 94 100	2,96 4,80 3,25 3,58	6.700 10,800 7.300 8,100 7.100	11.98 14.54 12.16 13.05	26,900 32,700 27,300 29,400 27,100	4.37 4.32 4.10 4.42 4.21	3,73 4,95 4,70 6,15 4,32	5 <b>.3</b> 3 6.77 6.72 7.20 5.70	63 77 64 69 64
21-2 20-3	∘10 -20	12,300 12,300	72 74	92	3.14	-	-	-	5.12	6,56	7.84	•

TABLE 7. RESULTS OF SLOW-BEND TESTS OF TEE-BEND SPECIMENS MADE FROM BR STEEL

(1) IF THE SPECIMEN DID NOT FAIL, THIS MEASUREMENT WAS TAKEN AT THE POINT ON THE LOAD-DEFLECTION CURVE WHERE THE LOAD HAS DROPPED TO 6000 POUNDS AFTER PASSING MAXIMUM LCAD (2) ABSORNED ENERGY-MEASURED AREA UNDER THE LOAD-DEFLECTION CURVE TIMES 2,250-INCH-POUNDS

(3) REFER TO FIGURE 7

(4) MEASUREMENTS MADE WITH POINTED MICROMETERS, REFER TO FIGURE 9
(5) ENERGY RATIO - <u>TOTAL ENERGY</u> (100 - PER CENT, REFER TO PAGE 44 42,700

#### RESULTS OF SLOW-BEND TESTS OF TEE-BEND SPECIMENS MADE FROM TABLE 8. C STEEL

					BEN	D ANGLE		ABSORBED	ENERGY (2	)	LATERAL C	ONTRACTIO	N, PER C	ENT (4)
SPECILIEN	TESTING	MAXIMUM	DEG	REES AT	BREA ENERG	KING	To ENERG	TAL (3)	UNFRACTURED	FRACTUR TOE OF	ED_SIDE BASE	ENERGY RATIO, (5)		
NUMBER	F.	POUNDS	LOAD	FRACTURE	SQ IN.	IN.+LB	SQ IN.	INLB	SIDE	FILLET	METAL	PER CENT		
10 4	150	13 300	78	120	8.97	20,200	19.16	43,100	6.30	3,15	7,15	101		
-3	130	13,300	79	120	8,90	20,000	19.20	43,200	6.50	1.87	7.75	101		
20	120	13,300	80	120	8.17	18,400	18.80	42.300	4.48	5.12	8.44	99		
-2	120	13,200	77	120	9.00	20,200	18.76	42 200	7.95	4 42	7.46	99		
- 5	110	13,400	80	119	7.10	16.000	17.30	39,000	5,12	6.03	9,28	91		
.0	100	14,400	78	119	8.10	18,200	18.36	41,400	5.28	6.40	8,44	97		
17 6	,00	14 200	76	94	2.77	6.200	13.35	30,000	4.05	4.16	5,40	70		
(6)	75	13 200	70	116	6 50	12,400	16.97	38.200	4,80	4.47	7.46	90		
=	, U	14,100	76	104	4 90	11 000	15.30	34,400	4.69	5.65	6.93	81		
- J - A	40	14,100	63	63		0	8 50	19,100	3.20	2.83	3.78	48		
.* .2	30	13,700	63	63	õ	ŏ	8.00	18,000	2,45	3.09	3.63	46		

(1) IF THE SPECIMEN DID NOT FAIL, THIS MEASUREMENT WAS TAKEN AT THE POINT ON THE LOAD DEFLECTION CURVE WHERE THE LOAD HAS DROPPED TO 6000 POUNDS AFTER PASSING MAXIMUM LOAD

(2) ABSORBED ENERGY-MEASURED AREA UNDER THE LOAD-DEFLECTION CURVE TIMES 2.250-INCH-POUNDS

(3) REFER TO FIGURE 7

(4) MEASUREMENTS MADE WITH POINTED MICROMETERS, REFER TO FIGURE 9 (5) ENERGY RATIO -  $\frac{10TAL ENERGY}{42,700}$  X 100 - PER CENT, REFER TO PAGE 44

(6) SPECIMEN WAS TESTED AT A VERY SLOW RATE OF LOADING TO DEVELOP A BEND ANGLE VS. DISPLACEMENT CALIBRATION CURVE. THESE DATA WERE NOT PLOTTED ON THE TRANSITION TEMPERATURE CURVES

TABLE 9. RESULTS OF SLOW-BEND TESTS OF SPECIMENS MADE FROM BR STEEL AND HAVING A TRANSVERSE NOTCHED WELD BEAD AND EDGE NOTCHES (NAVAL RESEARCH LABORATORY, HIGH+CON-STAINT-TYPE SPECIMEN)

					A		FRACTURE		
	TESTING	MAXEMUM	BEN	ID ANGLE	BREA	KING,	TOTAL		APPEARANCE.
SPEC IMEN	TEMP.	LOAD,	MAX	(1)	ENERG	SY (3)	ENERC	Y (3)	PER CENT
NUMBER	F	POUNDS	LOAD	FRACTURE	SQ IN.	IN.+LB	SQ IN.	INLB	SHEAR
11.1	80	7.500	18	42	1.30	2,900	2.85	6,400	100
.2	80	7,600	19	42	1 . 20	2,700	2.85	6,400	100
-5	60	7.600	16	48	1.70	3,800	3.17	7,100	100
•9	32	8,000	25	33	.70	1,600	3.0	6, <b>8</b> 00	15
-11	30	8,000	20	27	۵60 ،	1 .400	2.42	5 <b>,500</b>	45
.15	30	7,900	19	43	1.32	3,000	3.0	6.800	100
•12	20	7,900	19	60	2.08	4,700	3.78	8,500	100
-14	20	7.800	19	51	1.53	3,400	3.30	7,400	100
-10	10	8,100	19	19	0	0	1.75	3,900	0
.3	10	8,000	19	19	0	0	t.69	3,800	20
.7	õ	7,900	20	26	.57	1,300	2,48	5,600	0
.13	-20	8,200	16	16	0	0	1,47	3,300	0
.6	.40	8,400	17	17	0	0	1.65	3,700	0
-8	۰ <b>4</b> 0	8,300	17	17	0	0	1.65	3,700	0
.4	<b>_6</b> 0	8,300	15	15	0	0	1.32	3.000	0

(1) IF THE SPECIMEN DID NOT FAIL, THIS MEASUREMENT WAS TAKEN AT THE POINT ON THE LOAD. DEFLECTION CURVE WHERE THE LOAD DROPPED TO 2000 POUNDS AFTER PASSING MAXIMUM LOAD (2) ABSORBED ENERGY-MEASURED AREA UNDER THE LOAD-DEFLECTION CURVE TIMES 2,250-INCH-POUNDS

(3) REFER TO FIGURE 7

TABLE 10.	RESULTS OF SLOW-BEND TESTS OF	SPECIMENS MADE FROM C
	STEEL AND HAVING A TRANSVERSE	NOTCHED WELD BEAD AND
	EDGE NOTCHES. (NAVAL RESEARCH	LABORATORY . HIGH-CON-
	STRAINT-TYPE SPECIMEN)	

	TESTING TEMP. F					FRACTURE			
		MAXIMUM	BEND	ANGLE	BREA	KING Y (3)	TO ENERG	TAL (3)	APPEARANCE . PER CENT
NUMBER		POUNDS	LOAD	FRACTURE	SQ IN.	INLB	SQ IN.	INLB	SHEAR
12.7	194	7,900	17	41	1.90	4,300	2.98	6,700	100
-4	180	7,800	17	23	.57	1,300	2,05	4,600	60
-14	180	7.800	17	22	.45	1,000	2.00	4,500	60
-13	170	8,100	15	18	.27	600	1.75	3,900	60
.15	160	7.900	17	25	.77	1,700	2.27	5,100	60
•10	140	8.200	19	24	.40	900	2.15	4,800	30
<u>-6</u>	120	7,900	17	20	.30	700	1.90	4,300	30
-11	110	8.300	19	20	.15	300	1,95	4,400	30
-2	100	8 200	17	21	.40	900	2.00	4,500	20
-1	80	8 200	18	18	0	0	1.60	3.600	5
_5	60	8,300	17	17	Ō	õ	1.50	3,400	2
-8	50	8 700	16	16	õ	Ō	1.50	3.400	0
-9	32	8 200	13	13	ŏ	õ	1.10	2.500	Ō
- 12	10	7 900	10	10	õ	õ	0.88	2,000	0
.3	-20	8,500	11	iĭ	ō	õ	1.15	2,600	Ō

(1) IF THE SPECIMEN DID NOT FAIL, THIS MEASUREMENT WAS TAKEN AT THE POINT ON THE LOAD-

DEFLECTION CURVE WHERE THE LOAD DROPPED TO 2000 POUNDS AFTER PASSING MAXIMUM LOAD

(2) ABSORBED ENERGY-MEASURED AREA UNDER THE LOAD-DEFLECTION CURVE TIMES 2,250=INCH-POUNDS (3) REFER TO FIGURE 7

SPECIMEN NUMBER	TESTING TEMP. F	MAXIMUM LOAD. POUNDS	BEND ANGLE		A	BSORBED E	NERGY (2	AVERAGE LATERAL CONTRACTION (4)		FRACTURE APPEARANCE PER CENT	
			DEG MAX	REES AT	BREAKING ENERGY (3)		TOTAL ENERGY (3)				
			LOAD	FRACTURE	SQ IN.	IN.∘LB	SQ IN.	IN.+LB	INCH	PER CENT	SHEAR
19-2	78	15,000	66	86	3.2	7.200	14,15	31,800	0.122	4.0	100
-14	75	15,300	68	-	•	•	•	•	0.149	4.9	100
+13 <sup>(5)</sup>	75	15,100	63	83	2.98	6,700	13.62	30,700	0.117	3.8	100
-10	30	15,400	66	84	3,60	8,100	15.20	34 200	0.119	3,9	100
.11	25	15,400	69	95	4.40	9,900	16.60	37,400	0.136	4,5	100
.8	20	15,500	66	89	3.65	8,200	15,30	34,400	0,130	4.3	100
.12	20	15,500	66	89	3.25	7,300	14.88	33,500	0,125	4.1	100
۰.9	20	15.400	65	82	3.30	7,400	14.40	32,400	0.117	3.8	15
.7	10	15,500	64	74	2.00	4,500	13.20	29,700	0.106	3.5	10
.1	0	15,800	70	93	3,80	8,600	16.20	36,400	0,129	4.2	100
.6	0	15.700	65	80	3.00	6,800	14.67	33,000	0.117	3.8	5
.5	-10	15,600	65	80	3.05	6,900	14.60	32,900	0.112	3.7	5
.4	-20	15,800	67	77	1.98	4,500	14.00	31,500	0.107	3.5	5
.3	•40	16,200	62	64	0.60	1,300	11.70	26,300	0.097	3.2	0

TABLE 11.	RESULT	S OF	SLOW-E	BEND	) TESTS	OF	SPEC	IMENS	MADE	FROM	8R
	STEEL	AND I	HAVING	A T	RANSVER	SE	WELD	BEAD	AND	TRANSV	ERSE
	NOTCH	(JAC	KSON - TY	PE	SPECIME	N).					

(1) IF THE SPECIMEN DID NOT FAIL, THIS MEASUREMENT WAS TAKEN AT THE POINT ON THE LOAD-DEFLECTION CURVE WHERE THE LOAD HAS DROPPED TO 6000 POUNDS AFTER PASSING MAXIMUM LOAD

(2)

ABSORBED ENERGY=MEASURED AREA UNDER THE LOAD-DEFLECTION CURVE TIMES 2.250=INCH-POUNDS

(3) REFER TO FIGURE 7

(4) MEASUREMENT MADE AT POINT OF MAXIMUM CONTRACTION (USUALLY 1/32 INCH BELOW THE NOTCH ROOT) ON BOTH SIDES OF FRACTURE WITH POINTED MICROMETERS

SPECIMEN WAS TESTED AT A VERY SLOW RATE OF LOADING TO DEVELOP A BEND ANGLE VS. DISPLACEMENT (5) CALIBRATION CURVE. THESE DATA WERE NOT PLOTTED ON THE TRANSITION-TEMPERATURE CURVES.

SPECIMEN NUMBER	TEST ING TEMP & F		BEND ANGLE		A	BSORBED E	NERGY (2)	AVERAGE		FRACTURE	
		MAXIMUM			BREAKING		TOTAL (3)		LATERAL		APPEARANCE ,
		LOAD. POUNDS	MAX Lidad	(1) FRACTURE	SQ IN.	INLB	SQ IN.	IN. •LB	INCH	PER CENT	SHEAR
24-1	80	19 100	47	79	3,97	8,900	11.83	26,700	0,142	4.75	100
.2	80	19,200	47	75	3.70	8.300	11.64	26,200	1.220	4.05	100
_11	40	19 500	51	99	6.07	13,700	15.20	34,200	1.390	4.65	100
.12	20	20,000	47	47	0	0	8.16	18,400	0.112	3,74	5
5		20,500	43	43	0	0	7,50	16,900	0.105	3.50	5
.6	-40	21 300	42	42	õ	ō	7,70	17,300	0.102	3.40	5
10	.60	21 300	37	37	ō	Ō	6,90	15.500	0.085	2,84	5
•10	80	20 400	27	27	ñ	ō	4,90	11,000	0.068	2.27	2
, A	100	17 400	4	_, 	õ	õ	0.65	1.500	0.011	0,37	0
-9	.100	20,900	31	31	õ	ō	4.80	10,800	0.059	1,95	0

# TABLE 12. RESULTS OF SLOW-BEND TESTS OF UNWELDED B<sub>R</sub> STEEL SPEC-IMENS HAVING A TRANSVERSE KINZEL-TYPE NOTCH.

(1) IF THE SPECIMEN DID NOT FAIL, THIS MEASUREMENT WAS TAKEN AT THE POINT ON THE LOAD-DEFLECTION CURVE WHERE THE LOAD DROPPED TO 6000 POUNDS AFTER PASSING MAXIMUM LOAD

(2) ABSORBED ENERGY-MEASURED AREA UNDER THE LOAD-DEFLECTION CURVE TIMES 2,250+ INCH-POUNDS

REFER TO FIGURE 7 (3)

(4) MEASUREMENT MADE AT POINT OF MAXIMUM CONTRACTION (USUALLY 1/32 INCH BELOW THE NOTCH ROOT) ON BOTH SIDES OF THE FRACTURE WITH POINTED MICROMETERS.

Specimen Number	TESTING TEMP, F		BEND ANGLE DEGREES AT		Α	BSORBED E	NERGY (2)	AVERAGE		FRACTURE	
					BREAKING ENERCY (3)		TOTAL		LATERAL CONTRACTION (4)		APPEARANCE .
		POUNDS	LOAD	FRACTURE	SQ IN.	IN. •LB	SQ IN.	INLB	INCH	PER CENT	SHEAR
25.10	190	18,800	33	55	3.28	7,400	8.68	19,500	•	•	100
.6	160	21,100	33	48	2.96	6,700	9.00	20,300	0,100	3.33	50
_11	140	20,600	37	46	1.90	4,300	8.69	19,500	0.097	3.23	25
-5	120	21,400	35	43	1.97	4,400	8.48	19,100	0.100	3.33	25
_1	80	20,000	31	31	0	0	5.20	11,700	0.074	2.47	5
.2	80	20,800	33	33	0	0	5.75	13,000	0.081	2.70	5
.9	60	18,800	24	24	0	0	3.80	8,500	0.055	1.83	2
.3	40	19,600	25	25	0	0	4,50	10,100	0.056	1.87	0
.12	20	19,000	19	19	0	0	3.45	7,800	0.045	1.50	0
_4	ō	19,200	19	19	0	0	3.15	7,100	0.050	1.67	0
<b>.</b> 7	.40	19,300	20	20	0	0	3.60	8,100	0.042	1.40	0

## TABLE 13. RESULTS OF SLOW-BEND TESTS OF UNWELDED C STEEL SPECIMENS HAVING A TRANSVERSE KINZEL-TYPE NOTCH.

(1) IF THE SPECIMEN DID NOT FAIL, THIS MEASUREMENT WAS TAKEN AT THE POINT ON THE LOAD DEFLECTION CURVE. WHERE THE LOAD DROPPED TO 6000 POUNDS AFTER PASSING MAXIMUM LOAD

(2) ABSORBED ENERGY=MEASURED AREA UNDER THE LOAD-DEFLECTION CURVE TIMES 2.250=INCH-POUNDS

(3) REFER TO FIGURE 7

(4) MEASUREMENT MADE AT POINT OF MAXIMUM CONTRACTION (USUALLY 1/32 INCH BELOW THE NOTCH ROOT) ON BOTH SIDES OF FRACTURE WITH POINTED MICROMETERS

## APPENDIX B

## APPENDIX B

1.1

### Literature Survey

The objective of this research program is to evaluate the usefulness of various small mechanical tests for indicating the performance of large welde<sup>3</sup> structures. A survey was made of the published literature and unpublished reports to uncover the various kinds of test specimens that have already been developed, and to determine their applicability to the current investigation.

Many test specimens and testing procedures have been developed during the past decade in an attempt to provide designers and engineers with a method for selecting the proper material and welding procedures for use in welded structures. The specimens illustrated in this Appendix have been successfully used for determining (1) the effects of welding on the ductility and susceptibility of a steel to cracking, (2) the mechanical properties and over-all efficiency of welded joints, (3) the strength and soundness of weld metal, and (4) the expected service life of a structure under different conditions of loading and temperature. A large majority of the tests was, therefore, considered not applicable to the present problems.

In choosing a specimen for quantitatively evaluating the effect of welding on medium-carbon hull steels and predicting the behavior of the welded structure under service loads, a large number of factors had to be considered. The specimen should be small, economical, and conducive to easy and rapid tetting. The influence of manufacturing and fabrication variables, such as variations in steel analysis and processing, welding procedures, different sources and types of electrodes, preheating, postheating, etc., must also be reflected by the response of the specimen during testing. The service requirements of the weldment, such as rigidity, loading, and temperature variations, should also be simulated by constraint developed by the specimen, a predetermined rate of loading, and testing the specimens at different temperature levels. Therefore, the only specimens considered during this survey for further study were those that contained the components of a weldment, i.e., weld metal, heat-affected metal caused by welding and base metal.

Schematic and detailed drawings of representative types of specimens and testing details are shown in Figures 24 through 61. Most of the illustrated specimens have been welded and tested by varying procedures and using different thicknesses of material. For some tests, proportionality factors have been used to determine welding and testing requirements for correlating the proporties of a given steel of any thickness of material. Since the steels to be used for this investigation were all 3/4 inch thick, all the drawings in this Appendix were dimensioned on that basis. It is also essential that the references for each specific test should be consulted for a more detailed explanation of the welding and testing procedures advocated by the various investigators. The reference numbers below the title on each drawing refer to the numbers of specific reports listed in the bibliography, which is contained in Appendix C.

The types of specimens contained herein can be roughly divided into the following five groups based on the method used for testing them:

- 1. Bend tests
- 2. Tension Tests
  - 3. Rapid loading or impact-type tests
  - 4. Cracking or restraint-type tests
    - 5. Fatigue tests

- 2B -

The specimens under Group 4 and shown in Figures 54 through 59 were excluded from further consideration, because, in general, they are used for determining the susceptibility of a sieel to cracking during or after welding and not for predicting the performance of a welded structure. The fatigue tests in Group 5 (Figures 60 and 61) were also excluded essentially because of the long time and excessive cost of testing.

The impact type of tests in Group 3 (Figures 50 through 53) were seriously considered for various aspects of the investigation, such as evaluating the transition properties of weld metal and selected heat zones. However, because of the extensive notched-bar tests made by investigators engaged in other phases of this research program, it was believed that this type of test need not be investigated here.

To further analyze the bend and tension specimens, they were separated into types having notches and those without notches. The bend specimens without a machined notch or stress raiser are shown in Figures 24 through 31. Of these, the tee-bend test (Figures 24 and 25) was considered applicable to this investigation because it was most representative of a typical fabricated welded structure found in ship construction and because other investigators have found that the test was practical for rating steels to be fabricated by welding.

The bend specimens, containing machined notches of various types to impart a higher degree of constraint to a specimen, are shown in Figures 32 through 39. Most of these specimens have been extensively used by other investigators for evaluating the relative properties of various steels to be used for some specific type of weldment. The type of specimen having a longitudinal weld bead and transverse notch across the specimen (Figures 32

°°-- 3₿ --
or 33) and the specimen having a transverse bead and transverse notch (Figures 34 and 35) were also considered as showing promise for achieving the objective of this research.

The unnotched tension specimens are shown in Figures 40 through 44. Since most of these tests are only useful for evaluating weld-metal efficiency alone, no further attention was given to them.

The notched tension specimens are shown in Figures 45 through 49. Of these tests, the specimen shown in Figure 45, or a modification of it, was considered to show possibilities which warranted additional study. The other specimens shown were excluded from further attention.

On October 1, 1947, the various types of tests uncovered by this literature survey were discussed with the SR-100 Project Advisory Committee. It was decided at this meeting that: (1) specimens having a longitudinal weld bead and transverse notch, (2) specimens having a transverse bead and transverse notch, and (3) the tee-bend test representing a typical welded ship joint, should be further investigated over a range of testing temperatures to evaluate the strength, ductility, types of fractures, and transition temperatures of the  $B_r$  and C types of ship steels.

Further details of the welding and testing procedures of the various specimens used for this investigation and the results obtained have been discussed in the body of the report.

A set of the set of









- 68 -

BATTELLE MEMORIAL INSTITUTE









BATTELLE MEMORIAL INSTITUTE

78

-88-









.













































## APPENDIX C

## APPENDIX C

## Bibliography

- 1. Burstall, A. F., "Tests of Welding and Weld Metal and Their Interpretation", <u>Metal Industry</u> (London), Vol. 40, 1932, pp. 153, 175, 195.
- 2. Henry, O. H., "Static and Impact Tensile Properties of Some Welds at Ordinary and Low Temperatures", Welding Journal, October 1937, pp. 41-46.
- 3. Larson, L. J., "Weld Metal as an Engineering Material and Some Methods of Testing", <u>Proc. of the ASTM</u> 1937, p. 22.
- Schuster, L. W., "The Relation Between the Mechanical Properties of Ferrous Materials and the Liability to Breakdown in Service", <u>Metallurgia</u>, Vol. 17, January 1938, pp. 81-82.
- 5. Denaro, L. F., "Fatigue Resistance of Welded Joints", <u>Transactions of the</u> <u>Institute of Welding</u>, Vol. 1, January 1938, pp. 52-58.
- 6. Swinden, T., and L. Reeve, "Metallurgical Aspects of the Welding of Low Alloy Structural Steels", <u>Transactions of the Institute of Welding</u>, Vol. 1, January 1938, pp. 7-24.
- 7. Gardner, E. P. S., "Regulations and Specifications for Welded Steelwork", <u>Transactions of the Institute of Welding</u>, Vol. 1, April 1938, p. 104.
- 8. Henry, O. H., "Tensile Impact Tests on Welds at Low Temperature", Welding Journal, August 1938, pp. 23-26.
- 9. Spraragen, W., and G. E. Claussen, "Impact Tests of Welded Joints", A Review of Literature From January 1, 1936, to January 1, 1938, Welding Journal, September 1938, pp. 8-27.
- 10. Stecker, W. W., "Effect of Eccentricity on the Strength of Welded Joints", Welding Journal, November 1938, pp. 8-11.
- 11. Klöppel, Dr. Ing. K., "The Behavior of Longitudinally Stressed Welds and the Combination of Load and Shrinkage Stresses", Translated from <u>Der</u> <u>Stahlbau</u>, 1938, Nos. 14 and 15 by the American Institute of Steel Construction, Inc., June 1941.
- Gardner, E. P. S., "Behavior of Side and End Fillet Welds Under Load and Their Ultimate Strength", <u>Transactions of the Institute of Welding</u>, Vol. 2, January 1939, pp. 45-59.
- 13. Rosenthal, D., and P. Levray, "Elastic Behavior and Strength of Side Fillet Welds", Welding Journal, April 1939, pp. 140s-149s.

- 14. Schuster, L. W:, "Examination and Tests for Fusion Welded Boiler Drums", <u>Transactions of the Institute of Welding</u>, Vol. 2, April 1939, pp. 151-161.
- 15. Henry, O. H., and G. E. Claussen, "Testing the Physical Properties of Welds", Welding Journal, May 1939, pp. 288-294.
- 16. Jackson, C. E., and E. A. Rominski, "Notched Bar Test Behavior of Some Welded Steels", <u>Welding Journal</u>, September 1939, pp. 312s-318s.
- 17. Houdremont, E., K. Schonrock, and H. Wiester, "The Bead-Bend Weld Test and Its Suitability for Testing Structural Steels", <u>Stahl and Eisen</u> (47), 1939, pp. 1268-1273.
- 18. Walcott, W. D., "The Mechanical and Physical Properties of Weld Metal", <u>Welding Journal</u>, January 1940, p. 21
- 19. Durant, L. B., and J. F. Ennis, "Investigation of the Fatigue Strength of Weld Metal and Welded Butt Joints in the As-Welded and Stress- Relieved Condition", <u>Welding Journal</u>, February 1940, pp. 61s-64s
- 20. Wilson, W. M., "Fatigue Tests of Welded Joints in Structural Plates", Welding Journal, March 1940, pp. 100s-108s
- 21. Godfrey, H. J., and E. H. Mount, "Pilot Tests on Covered Electrode Welds", Welding Journal, April 1940, pp. 133s-136s.
- 22. Abstract Symposium on Weldability, <u>Welding Journal</u>, April 1940, pp. 146s-159s.
- 23. Reeve, L., "A Summary of Reports of Investigations on Selected Types of High Tensile Steels", Transactions of the Institute of Welding, Vol. 3, October 1940, pp. 177-202.
- 24. Jackson, C. E., and G. G. Luther, "A Comparison of Tests for Weldability of Twenty Low-Carbon Steels", <u>Welding Journal</u>, October 1940, pp. 351s-364s.
- Dearden, J., and Hugh O'Neill, "A Guide to the Selection and Welding of Low Alloy Structural Steel", <u>Transactions of the Institute of Welding</u>, Vol. 3, October 1940, pp. 203-214.
- 26. Sharp, H. W., "The Relation of Microstructure to Appearance of Fracture as Found in the Nick Break Test of Welded Plate", <u>Welding Journal</u>, July 1941, pp. 306s-309s.
- 27. Manlove, A. W., "Investigation of the Single Bead Weldability Test", Welding Journel, July 1941, pp. 324s-328s.
- 28. Wilson, W. M., W. H. Bruckner, J. V. Coombe, and R. A. Wilde, "Fatigue Tests of Welded Joints in Sturctural Steel Plates", <u>Welding Journal</u>, August 1941, pp. 352s-356s.

- 20 -

- 29. Spraragen, W., and G. E. Claussen, "Weldability; Cracks and Brittleness Under External Load", Part II - "Tests For Cracking Under External Load; Bend Tests", <u>Welding Journal</u>, September 1941, pp. 369s-401s.
- 30. Hess, Wendell, "Evaluating Welded Joints", <u>Welding Journal</u>, October 1941, pp. 453s-458s.
- 31. Jackson, C. E., and G. G. Luther, "Weldability Tests of Nickel Steels", Welding Journal, October 1941, pp. 437s-452s.
- 32. Ipraragen, W., and G. E. Claussen, "Weldability Cracks and Brittleness Under External Load, Part III - Impact and Tensile Tests", <u>Welding</u> <u>Journal</u>, November 1941, pp. 522s 552s.
- 35. Bruckner, W. H., "The Weldability of Steels", <u>Welding Journal</u>, January 1942, pp. 55s-59s.
- 34. Daasch, H. L., "Notch Sensitivity of Welds Under Repeated Loading", Welding Journal, January 1942, pp. 60s-64s.
- 35. Welding Research Committee, "Calculation and Graphical Representation of the Fatigue Strength of Structural Joints", Welding Journal, February 1942, pp. 87s-93s.
- 36. Spraragen, W.and G. E. Claussen, "Static Tests of Fillet and Plug Welds", Welding Journal, March 1942, pp. 161s-197s,
- 37. Ellinger, G. A., A. G. Bissell, and M. L. Williams, "The Tee-Bend Test to compare the Welding Quality of Steels", <u>Welding Journal</u>, March 1942, pp. 132s-160s.
- 38. Vatchagandhy, J. S., and G. P. Contractor, "Weldability of Some Low Alloy Steels", <u>Transactions of the Institute of Welding</u>, Vol. 5, April 1942, pp. 55-66.
- 39. Henry, O. H., and T. D. Coyne, "The Effect on the Endurance Limit of Submerging Fatigue Specimens in a Cold Chamber", <u>Welding Journal</u>, May 1942, pp. 249s-254s.
- 40. Ros, M., "Static and Dynamic Strength of Structural Steel Welds", Welding Journal, May 1942, pp. 254s-256s.
- 1. Harder, C. E., and C. B. Völdrich, "Weldability of Carbon-Manganese Steels", Welding Journal, October 1942, pp. 450s-466s.
- 42. Jackson, C. E., M. A. Pugacz, and G. G. Luther, "Weldability Tests of Carbon-Manganese Steels", <u>Welding Journal</u>, October 1942, pp. 477s-484s.
- 43. Bibber, L. C., and Julius Heuschkel, "Report of Tee-Bend Tests on Carbon-Manganese Steels", <u>Welding Journal</u>, October 1942, pp. 485s-490s.

- 44. Wilson, W. M. "Fatigue Strength of Commercial Butt Welds in Carbon-Steel Plates", Welding Journal, Cotober 1942, pp. 491s-496s.
- 45. Huge, E. C., "Fatigue Tests of Full Thickness Plates With and Without Butt Welds", Welding Journal, October 1942, pp. 5078-514s.
- 46. Welding Handbook, American Welding Society, 1942 Edition, Chapter 33.
- 47. Ball, J. G., "A Consideration of Tests to Determine the Weldability of Steels for Arc Welding", Transactions of the Institute of Welding, Vol. 6, January 1943, pp. 22-26.
- 48. Ferguson, H. B. "Strength of Welded T-Joints for Ships' Bulkhead Plates", Welding Journal, February 1943, pp. 57s-62s.
- 49. Doan, G. E., and R. E. Stout, "Guide to Weldability of Steels", National Research Council, OSRD Report No. 1276, Serial No. M-53s, March 11, 1943, Final Report. Also Welding Journal, August 1943, pp. 339-352s.
- 50. Hess, W. F., L. J. Merrill, E. F. Nippes, and A. P. Bunk, "Evaluation of Weldability by Direct Measurement of Cooling Rates; The Measurement of Cooling Rates Associated With Arc Welding and Their Application to the Selection of Optimum Welding Conditions", OSRD Report No. 1405, Serial No. M-68, April 1943. Also Welding Journal, September 1943, pp. 377s-422s.
- 51. Doan,G. E., J. H. Frye, R. D. Stout, and S. S. Tor, "Evaluation of Weldability by Direct Welding Tests", OSRD Report No. 1427, Serial No. M-64, April 1943. Final Report.
  - 52. Welding Research Council, "Fatigue Strength of Butt Welds in Ordinary Bridge Steel", Welding Journal, May 1943, pp. 189s-211s.
  - 53. Henry, C. H., and A. Stirba, "The Effect on the Endurance Limit of Submerging Fatigue Specimens in a Cold Chember", Welding Journal, August 1943, p. 372s.
  - 54. Stout, R. D., S. S. Tor, and G. F. Dean, "A Tentative System for Preserving Ductility in Weldments", Welding Journal, July 1943, pp. 278s-299s, and September 1943, pp. 425s-436s.
  - 55. Wilson, W. M., W. H. Bruckner, T. H. McCrackin, Jr., and H. C. Beede, "Fatigue Tests of Commercial Butt Welds in Structural Steel Plates", University of Illinois Engineering Experiment Station Bulletin, Series No. 344, October 1943.
  - 56. Malisius, R., "Increase in Efficiency in Naval Construction by Means of New Methods of Welding", Prepared at Finsterwalde, Main Office of Naval Construction (German), November 26, 1943.
  - 57. Voldrich, C. B., and R. D. Williams, "Weldability Tests of Aircraft Structural Steels", <u>Welding Journal</u>, November 1943, pp. 545s-554s.

- 58. Wilson, W. M., "The Fatigue Strength of Fillet-Weld Joints Connecting Steel Structural Members", <u>Welding Journal</u>, December 1943, pp. 605s-612s.
- 59. Zeyen, K. L., "The 'Weld Crackebility', 'Weld Sensitivity', 'Welded Seam Crackability', and the Test Methods for Determination of these Defects", Luftfahrt-Forschung, Vol. 20, 1943, pp. 231-241.
- 60. Nueller, R. A., I. H. Carlson, and E. R. Seabloom, "Weldability of 27% Chrome Steel Tubing", <u>Welding Journal</u> January 1944, pp. 12s-22s.
- 61. Jackson, C. E., G. G. Luther, and K. E. Fritz, "Weldability Tests of Silicon-Manganese Steels", Welding Journal, January 1944, pp. 33s-42s.
- 62. Herres, S. A., "Discussion of Means for Evaluating Weldability of Alloy Steels", <u>Welding Journal</u>, January 1944, pp. 43s-49s.
- 63. Spraragen, W., and M. A. Cordovi, "Behavior of Welded Joints at Low Temperatures", <u>Welding Journal</u>, February 1944, pp. 97s-120s.
- 64. Doan, G. E., R. D. Stout, and S. S. Tör, "Evaluation of Weldability by Direct Welding Tests", OSRD Report No. 3537, Serial No. M-201, April 7, 1944, Supplement to Final Report.
- 65. Bissell, A. G., "A Test of Longitudinal Welded Joints in Medium and High-Tensile Steel", <u>Welding Journal</u>, April 1944, pp. 185s-190s.
- 66, Seyt, Martin, "Weldability of Steel", <u>Welding Journal</u>, April 1944, pp. 200s-205s.
- 67. Donn, G. E., L. J. McGeady, R. D. Stout, and S. S. Tor, "Methods of Testing Weldability of Steel Plates and Shapes", OSRD Report No. 3702, Serial No. M-243, May 25, 1944, Final Report, Part I.
- 68. Ball, J. G., "Arc Welding Low Alloy High Tensile Structural Steel", Welding, Vol. 12, May 1944, pp. 223-232.
- 69. Hess, W. F., E. F. Nippes, L. L. Merrill, and A. P. Bunk, "Determination of Cooling Rates of Butt and Fillet Welds as a Result of Arc Welding With Various Types of Electrode on Plain Carbon Steel", <u>Welding Journal</u>, August 1944, pp. 376s-391s.
- 70. Brooks, W. B., and A. G. Waggoner, "Some Observations on the Welding of Manganese Steels", <u>Welding Journal</u>, October 1944, p. 511s.
- 71. Jackson, C. E., and G. G. Luther, "The Bead-Weld, Nick-Bend Test for Weldability", Welding Journal, October 1944, pp. 523s-535.
- 72. Tremlett, H. F., "The Arc Welding of High Tensile Steels", <u>Welding</u>, Vol. 12, November 1944, pp. 493-500.
- 73. Reeve, L., "Factors Controlling the Weldability of Steel", <u>Welding</u>, Vol. 12, November 1944, pp. 521-530.

- 60 -
- 74. Bibber, L. C., and Julius Heuschkel, "The Measurement of Energy Absorption in the Tee-Bend Test", <u>Welding Journal</u>, November 1944, pp. 609s-632s
- 75. Stout, R. D., S. S. Tör, L. J. McGdady, and G. E. Doan, "Methods of Testing Weldability of Steel Plates and Shapes", OSRD Report No. 4529, Serial No. M-398, January 2, 1945, Final Report, Part 2.
- 76. "Fatigue Strength of Butt Welds in Ordinary Bridge Steel Maximum Stress Compressive", WRC Committee Report, <u>Welding Journal</u>, January 1945, pp. 7s-9s.
- 77, Deforest, A. V., and P. R. Shepler, "Investigation of Factors Reducing the Effective Ductility of Welded Steel Members", OSRD Report No. 4674, Serial No. M-432, February 6, 1945, Final Report.
- 78. Herres, S. A., "Weldability", Welding Journal, March 1945 pp. 129s-152s.
- 79. Bibber, L. C., "A Study of the Tension Properties of Heavy, Longitudinally Welded Plate Specimens Simulating Deck and Shell Joints", <u>Welding</u> <u>Journal</u>, April 1945, pp. 193s-226s.
- 80. Hollomon, J. H., "The Notched-Bar Impact Test", <u>Welding Journal</u>, April 1945, pp. 230s-244s.
- 81. Luther, G. G., F. H. Laxar, and C. E. Jackson, "Weldability of Manganese-Silicon High Tensile Steels", <u>Welding Journal</u>, April 1945, pp. 245s-254s.
- 82. Smith, Commander G. L., "Model Tests of Weld Reinforcements for Hatch Corners of Welded Ships", Welding Journal, May 1945, pp. 257s-267s.
- 83. Smith, Commander G. L., "Supplementary Report of Model Tests of Weld Reinforcements for Hatch Corners of Welded Ships", <u>Welding Journal</u>, June 1945, pp. 321s-330s.
- 84. Blodgett, Omer, "The Restriction of E6012 Electrode", <u>Welding Journal</u> July 1945, p. 651.
- Eckel, John F., and R. J. Raudebaugh, "The Impact Strength of Some Metallic Arc Weld Metal Deposits at Elevated Temperature", <u>Welding</u> Journal, July 1945, pp. 372s-377s.

- 86. Welding Research Council, "Fatigue Strength of Fillet, Plug, and Slot Welds in Ordinary Bridge Steel", <u>Welding Journal</u>, July 1945, pp. 378s-400s.
- S7 Gensamer, M., W. T. Lankford, T. A. Prater, E. P. Klier, J. T. Ransom, and J. Vajda, "Correlation of Laboratory Tests With Full Scale Ship Plate Fracture Tests", OSRD Report No. 6204, Serial No. M-613, October 24; 1945, Final Report

.

- 88. Doan, G. E. "Weldability of Steel For Hull Construction", OSRD Report No. 6263, Serial No. M-612, October 30, 1945, Final Report.
- 89. Kennedy, H. E., "Some Causes of Brittle Failures in Welded Mild Steel Structures", <u>Welding Journal</u>, November 1945, pp. 588s-598s.
- 90. Davis, H. E., G. E. Troxell, E. R. Parker, and M. P. O'Brien, "Cleavage Fracture of Ship Plate as Influenced by Design and Metallurgical Factors: Part II, Flat Plate Tests", OSRD Report No. 6452, Serial No. M-608, January 10, 1946, Final Report.
- 91. Hollister, S. C., and J. Garcia, "Fatigue Tests of Ship Welds". OSRD Report No. 6544, Serial No. M-606, January 17, 1946, Final Report.
- 92. Voldrich, C. B., R. W. Bennett, and D. C. Martin, "Preliminary Study of the Notched-Bead Slow-Bend Test for Weldability of Steels", <u>Welding</u> <u>Journal</u>, February 1946, pp. 77s-90s.
- 93. O'Neill, Hugh, "Metallurgical Features in Welded Steels", Transactions of the Institute of Welding, Vol. 9, February 1946, pp. 3-9.
- 94. Smith, Captain, G. L., "Supplementary Report of Model Tests of Weld Reinforcements for Hatch Corners of Welded Ships", <u>Welding Journal</u>, March 1946, pp. 163s-170s.
- 95. Norton, J. T., D. Rosenthall, and S. B. Maloof, "X-Ray Diffraction Study of Notched-Bend Test", Welding Journal, May 1946, pp. 269s-276s.
- 96. Stout, R. D., L. J. McGeady, C. P. Sun, J. F. Libsch, and G. E. Doan "Effect of Welding on Ductility and Notch Sensitivity of Naval Steels", Final Report, Navy Contract No. 6s-31220 (1721), June 30, 1946.
- 97. Shepler, P. R., "DeForest Brittle Temperature Research", <u>Welding Journal</u>, June 1946, pp. 321s-332s
- 98. Luther, G. G., C. E. Jackson, and C. E. Hartbower, "A Review and Summary of Weldability Testing Carbon and Low Alloy Steels", <u>Welding Journal</u>, July 1946, pp. 376s-396s.
- 99. "Effect of Metallurgical Changes Due to Welding Upon the Fatigue Strength of Carbon-Steel Plates", WRC Committee Report, Welding Journal, August 1946, pp. 4255-455.
- 100. Busch, H., and W. Reuleke, "Investigation of Failures in a Welded Bridge", Welding Journal, August 1946, pp. 463s-466s.
- 101. Davis, H. E., G. E. Troxell, A. Boodberg, E. R. Parker and M. P. O'Brien, "Causes of Cleavage Fracture in Ship Plate: Flat Plate Tests", Bureau of Ships Report, Serial No. SSC-2, August 23, 1946.
- 102. Stout, R. D., S. S. Tör, L. J. McGeady, and G. E. Doan, "Quantitative Measurement of the Cracking Tendency in Welds", <u>Welding Journal</u>, September 1946, pp. 522s-531s.

- 103. Hollowon, J. H., "The Problem of Fracture", <u>Welding Journal</u>, September 1946, pp. 534s-583s.
- 104. Gershenow, H. J., and G. G. Luther, "An Investigation of the Phenomenon of Cleavage Type Fractures in Low-Alloy Structural Ship Steels", <u>Welding Journal</u>, October 1946, pp. 611s-615s.
- 105. Luther, G. G., C. E. Hartbower, R. R. Metius, and F. H. Laxar, "An Investigation of the Effect of Welding on the Transition Temperature of Navy High-Tensile Low-Alloy Steels", Welding Journal, October 1946, pp. 634s-645s.
- 106. Nippes, E. F., and W. F. Savage, "The Weldability of Ship Steel", Welding Journal, November 1946, pp. 776s-787s.
- 107. Anderson, A. R., and A. G. Waggoner, "Influence of Geometrical Restraint and Temperature on the Toughness and Mode of Rupture of Structural Steel", Welding Journal, November 1946, pp. 789s-801s.
- 108. Hollister, S. C., J. Garcia, and T. R. Cuykendall, "Fatigue Tests of Ship Welds", Bureau of Ships Report, Serial No. SSC-7, December 13, 1946, Progress Report.
- 109. Parker, E. R., H. E. Davis, and A. E. Flanigan, "A Study of the Tension Test", <u>Proc. ASTM.</u> 1946, pp. 1159-1174.
- 110. Sachs, G., L. J. Ebert, and W. F. Brown, "Comparison of Various Structural Alloy Steels by Means of the Static Notch-Bar Tensile Test", <u>Metals Technology</u>, December 1946, T. P. 2110.
- 111. Davis, H. E., G. E. Troxell, E. R. Parker, A. Boodberg, and M. P. O'Brien, "Causes of Cleavage Fracture in Ship Plate: Flat Plate Tests and Additional Tests on Large Tubes", Bureau of Ships Report, Serial No. SSC-8, January 17, 1947.
- 112. MacGregor, C. W., N. Grossman, and P. R. Shepler, "Correlated Brittle Fracture Studies of Notched Bars and Simple Structures", <u>Welding</u> <u>Journal</u>, January 1947, pp. 50s-56s.
- 113. Gensamer, M., E. P. Klier, T. A. Prater, F. C. Wagner, J. O. Mack, and J. L. Fisher, "Correlation of Laboratory Tests with Full Scale Ship Plate Fracture Tests", Bureau of Ships Report, Serial No. SSC-9, March 19, 1947.
- 114. Flanigan, A. E., "An Investigation of the Influence of Hydrogen on the Ductility of Arc Welds in Mild Steel", <u>Welding Journal</u> April 1947, pp. 193s-214s.
- 115. Haringx, J. A., "The Notched Bar Impact Test According to Schnadt", <u>Welding Journal</u>, May 1947, p. 294s.

and a straight start and a The straight start and a st

- 116. Grossmen, N., and P. Shepler, "The Effect of Welding Technique on Brittle Transition Temperature", <u>Welding Journal</u>, June 1947, pp. 321s-331s.
- 117. Stout, R. D., L. J. McGeady, C. P. Sun, J. F. Libsch, and G. E. Doan "Effects of Welding on Ductility and Notch Sensitivity of Some Ship Steels", Welding Journal, June 1947, pp. 335s-357s.
- 118. Graf, Otto, "The Evaluation of Mechanical Properties of High-Tensile Steel for Welded Structures", <u>Welding Journal</u>, June 1947, pp. 367s-368s.
- 119. Martin, H., "Tests for Weld Metal", Welding, July 1947, p. 317.
- 120 Krefeld, W. J., and E. C. Ingalls, "An Investigation of Beams With Butt-Welded Splices Under Impact", Welding Journal, July 1947, pp. 372s-400s.
- 121. Luther, G. G., W. E. Ellis, C. E. Hartbower, "Auxiliary Tests on the Steels of I-Beams Tested in Flexural Impact at Columbia University", Welding Journal, July 1947, pp. 400s-406s.
- 122. Gensamer, M., E. Saibel, and J. T. Ransom, "Report on the Fracture of Metals", Welding Journal, August 1947, pp. 443s-484s.
- 123. Kahn, N. A., and E. A. Imbembo, "Report of Investigation on the Application of the Tear Test to the Evaluation of Susceptibility of Medium Steel Ships Plate to Cleavage Fracture", Report No. 4936-6, BuShips SRD No. 926147, September 18, 1947, Final Report.
- 124. Voldrich, C. B., D. C. Martin, and O. E. Harder, "Notched-Bead Slow-Bend Tests of Carbon-Manganese Steels", <u>Velding Journal</u>, September 1947, pp. 489s-507s.
  - 125. Graf, Otto, "The Strength of Welded Joints at Low Temperatures and the Selection and Treatment of Steels Suitable for Welded Structures", Welding Journal, September 1947, pp. 508s-517s.
  - 126. Stringham, L. R., "Failures in Guided Bend Qualifications Test Often Due to High-Tensile Pipe", Welding Journal, September 1947, pp. 784-785.
  - 127. Brown, W. F., L. J. Ebert, and G. Sachs, "Distribution of Strength and Ductility in Welded Steel Plates as Revealed by the Static Notch Bar Tensile Test", Welding Journal, October 1947, pp. 545s-554s.
- 128. Brown, W. F., L. D. Lubahn, and L. J. Ebert, "Effects of Section Size on the Static Notch Bar Tensile Properties of Mild Steel Plate", Welding Journal, October 1947, pp. 554s-559s.
- 129. Bennett, R. W., R. D. Williams, and C. B. Voldrich, "Studies on the Effects of Red Lead Paints on the Quality of Metal-Arc Welds in Structural Steel", Welding Journal, November 1947, pp. 653s-663s.

- 130. Stout, R. D., S. S. Tor, L. J. McGeady, and G. E. Doan, "Some Additional Tests on the Lehigh Restraint Specimen", <u>Welding Journal</u>, November 1947, pp. 673s-682s.
- 131. Stout, R. D., and L. J. McGeady, "Metallurgical Factors in the Embrittlement of Welded Plate", Welding Journal, November 1947, pp. 683s-692s.
- 132. Jackson, C. E., K. H. Koopman, C. M. Offenhauer, and W. J. Goodwin, "Factors Affecting Weldability of Carbon and Alloy Steels". Paper presented at the Annual Meeting of the American Welding Society, October 1947.
- 133. Boodberg, A., H. E. Davis, E. R. Parker, and G. E. Troxell, "Gauses of Cleavage Fracture in Ship Plate - Tests of Wide Notched Plates", <u>Welding Journal</u>, Preprint of 1948.
- 134. Wilson, W. M., R. A. Hechtman, and W. H. Eruckner, "Cleavage Fracture of Ship Plates as Influenced by Size Effect", <u>Melding Journal</u>, Preprint of 1948.
- 135. Kahn, N. A., and E. A. Imbembo, "A Method of Evaluating Transition From Shear to Cleavage Failure in Ship Plate and Its Correlation With Large-Scale Plate Tests", Welding Journal, Preprint of 1948.
- 136. Thomas, H. R., and P. F. Windenburg, "A Study of Slotted Tensile Specimens for Evaluating Toughness of Structural Steel", <u>Welding</u> <u>Journal</u>, Preprint of 1948.
- 137. Klier, E. P., F. C. Wagner, and M. Gensamer, "The Correlation of Laboratory Tests With Full Scale Ship Plate Fracture Tests", Welding Journal, Preprint of 1948, also <u>Welding Journal</u>, February 1948, pp. 71s-96s.
- 138. Kahn, N. A., and E. A. Imbembo, "Reproducibility of the Single-Blow Charpy Notched-Bar Test", ASTM Bulletin, May 1947, pp. 66-74.
- 139. Barr, W., and C. Tipper, "Brittle Fracture in Mild-Steel Plates", Journal of the Iron and Steel Institute, October 1947, pp. 223-238.
- 140. Barr, W., and A. J. K. Honeyman, "Effect of the Carbon-Manganese Ratio on the Brittle Fracture of Mild Steel", <u>Journal of the Iron and Steel</u> <u>Institute</u>, October 1947, pp. 239-242.
- 141. Barr, W., and A. J. K. Honeyman, "Some Factors Affecting the Notched-Bar Impact Properties of Mila Steel", <u>Journal of the Iron and Steel</u> <u>Institute</u>, October 1947, pp. 243-246.
- 142. Roop, Wendell P., "Temperatures Transitions in Ductility of Steel", Welding Journal, December 1947, pp. 748s-752s.

- 143. MacGregor, C. W., and N. Grossman, "The Effect of Combined Stresses on the Transition Temperature for Brittle Fracture", <u>Welding Journal</u>, January 1948, pp. 7s-16s.
- 144. MacGregor, C. W., and N. Grossman, "A Comparison of the Brittle Transition Temperatures as Determined by the Charpy Impact and the M.I.T. Slow Bend Tests", <u>Welding Journal</u>, January 1948, pp. 16s-19s.
- 145. Troxell, G. E., E. R. Parker, H. E. Davis, and A. Boodberg, "The Effect of Temperature and Welding Conditions on the Strength of Large Welded Tubes", Welding Journal, February 1948, pp. 34s-49s.
- 146. Inspection Handbook for Manual Metal-Arc Welding, American Welding Society, 1945.